. w
=

-3
=
o
T

WATER TEMP.

biL PRESSURE

BIESELELESTRIEE
POWER SYSTENS







INTRODUCTION

_MODEL P445 PARTS MANUAL

- -TABLE OF CONTENTS - -

Please read thoroughly before attempting to use this manual.

Table of Contents ..
Model Designation & Serial Numbers ..
Reading a Parts Page .....coccovcomiiiinennin i,

GROUP 1 - ENGINE
Cylinder Block Assembly .........ccccovieiericecieniicniiecnnnn. 1
Flywheel Housing SAE 4 ......cccceeniimveneninnininenrereninne 2
Crankshatft, idler Gears & Main Bearings......... 3
Cylinder Liner Assembly & Connecting Rod .... 4
Camshaft .....cveeiimmiimcer s e .5

Balance Shatt ........ et e w5

6
6
7
8
8

Valve Train Components
Front Plate ..
Timing Gear Cover .....................................................
Oit Pan.. ;

Single Oll Fllter Housung
Engine Oil Pump ... .
Qi D1aIN .ooorssvior s i b G RS o
Cylinder Head...
Rocker Cover ..

GROUP 2 - iNTAKE & EXHAUST SYSTEM
Air Intake Manifold & Air Filter (Marine) .....c..c.ccooecvnee. 1
Air Intake & Turbocharger (Marine) ........... .
Air Intake & Air Filter (Industrial) ...
Turbocharger & Qil Lines (Industnal) e
Exhaust Manifold & Exhaust Adapiers (Manne) .......... 7
Exhaust Manifold (Industrial) ... i 8 =9
Dry Exhaust Elbow (Mafine).......c.cocoiiniiiiiinnsiss e 10
Wet Exhaust Elbow (Marine) ..........cccvviiiierines 11 =12
Turbocharger Assembly (Maring) ........coceveviccennnnnn. 13

GROUP 3 - COOLING SYSTEM
Expansion Tank Assembly (Marine)........c....c.c... 0-1

Heat Exchanger ..., 2
Circulating Water Pump Assembly .3

Raw Water Pump Mounting ...........coovverirenriicinncnn 4

Raw Water Pump Assembly ........c..ocovvuiccnciiiiicnnnnn 8

7

e

0

1

Lubricating Oif Cooler {Small)
Lubricating Oit Cooler (Large) ...
Thermostat HouSING ...ovvvceiiiniicnimimnms s
Radiator & MouNtNg ......ccvueveninnisins s snrecessesennsiene

GROUP 4 - FUEL SYSTEM
Fuel Injection Pump & Fuel Lines..........ovieennn. .0 = 1

Fuel INJECtOr ..vevviiviirisverieersrrinssansssins D
Fuel Transfer PUmp ... 2
Fuel Filter & Lines .. oo A O
Fuel Lines, Push-on and USCG .................................. 4

GROUP 5 - ELECTRICAL SYSTEM
12 & 24 Volt, Standard & Isolated Ground .................. 1
Stop SOleN0IA .....ccvvvirveeiiiieieirir e e
Alternator and Mounting 12 VoIt/78Amp
Alternator 12 Volt/78Amp ... s
Optional Altemators & Mount(ng
12 & 24Volt Starter & Mounting .......
12 & 24 Volt Relay Logic Board ......
S-38 Control Panel 12 & 24 Voit ..... .
Drive Belts and Belt Guard .........cccccovvniviviinicnceniniinene

GROUP & - GASKET SETS
Enging Overhaul (Marnne) .........cccoieeerviiiiinnecvrenninns
Engine Overhaul (industrial)

GROUP 7 - GEAR AND ADAPTER PARTS
Consult dealer or factory.

GROUP 8 - FRAME & MOUNTING
Base Frame with Centerbonded Mounts ............... 0-1
Base Frame Assembly C-Serios .......creemreeneareniiinie. 2
Base Frame with Hydrolastic Mounts....................3 — 4

GROUP 9 - ACCESSORIES &

OPTIONAL EQUIPMENT
Serigs 1 Control Panel .......ccvverenineecieinenicrinneennes 1
Series 1B Control Panel ..........ecviveiiivniiecrecreenne e,
S-3C Flush Control Panel ..
Electric Clutch & PTO Assembly
Crankshaft Pulley ...

PROPRIETARY INFORMATION: This publication is the sole property of Northern Lights, Inc. and may not be reproduced in
whole or part without the expressed written permission of Northern Lights, Inc.

P445 2/17
1




INTRODUCTION

Refer to the category designations below to find the correct parts pages for your model.

M - NL 445 T O
M 1 R N— 0
M- Northern Lights marine generator set Base Model # Aspiration Q 1200 RPM
NL- Noithern Lights industrial generator set (Deere 4045 Series D Natural Generator Set
engine block) T Turbo-charged

85C-4
Sl
C-Series

kW for Commercial
Appilication. (Deere
4045 engine block)

M 445D ]: Northem Lights naturally aspirated 1800 rpm marine diesel generator set. John Deere 4045 T engine.
M 4457 Notthern Lights turbocharged 1800 rpm marine diesel generator set. John Desrs 4045 T engine.
—wgﬁ::t;ga_—“ﬂ: Northern Lights naturally aspirated 1200 rpm marine diesef generator set. John Deere 4045 T engine.
M 85C-4 Nor§hem Lights turbocharged 1800 rpm C-SERIES commetcial marine diese! generator set. John Deere 4045 T
NL445 T ;‘;gf;‘re'm Lights turbocharged 1800 rpm marine diesel generator set. Radiator cooling. John Deers
4045 T engine.

* When no suffix appears data will be applicable to all models

It is Alaska Diesel Electric's policy to build all 4045 series modeis on Deere engines intended for
turbocharging. Thisisimportantwhen internal components are required. Check aiso John DeereiD plate
on side of block to verify. Every effort to note correct base engine will be made in parts text. All model
nummers in parentheses will indicate John Deere base engine. All variations requiring serial numbers for
proper identification wili be noted as ADE or John Deere.

When ordering Lugger parts, refer fo this serial
number located on flywheel housing. Serial numbers
for all Luggers and Northern Lights are eight digits, Y e
e.g. 1234-5678. anmf
o

ALASKA DIESEL ELECTRIC, tne,
4420 14TH AVE MW SEATTLE. WA USA

.

Ow"‘ i Brushless 2
When ordering Northern Lights parts, referto | — f—erry"

the serial number, highlighted here from the
generator set data., =

Generator End World Class Matine Generators
Data Plate _ P

Generator End

Every Northern Lights generator set : Data Plate
has two data plates and two serial numbers, ;

which may cause some confusion. One Serial J L
number is for the generator end, and it is found on the O R e e T ey s g N

Generator End Data Plate. The other serial number, NG . ] e e L i
found with the Generator Set Data Plate, should be used e 1 = PP
when ordering parts,

ALASKA DIESEL ELECYALC, tne,
4430 1RTHAVE 547, SEATOLE Wd US A

Set Serial No

P445 217
2




INTRODUCTION

IMPORTANT:

Before selecting parts be sure that you are choosing paris from
the correct page. Check the model designation at the page top.
(Do notuse this illustration for paris purchasing.)

[
Li—

ELECTRICAL SYSTEM

4

KEY PART NUMBER Qvy. s DESCRIPTION SERIALNUMBER
;

@—- 0 185046210 1 : Alternator Assembly ——-———4'_1'1_‘) .
1 185446219 i Flywheel, complete oo
2 185446217 1 Ptate, complete
3 185716200 1 Plate
4 185446218 1 Stator, compiete
5 040126210 2 Bearing
6 020210010 1 Nut
7 027160010 1 Spring washer -
8 026100010 1 Washer
9 185446220 1 Clarmp
10 015140408 1 Screw
11 015140425 2 Screw
12 199236510 1 Cotlat

1
= =
{ i
dﬁj\ P445 00/93 :__,,‘15
5-2

13 ]

REFERENCES

1. Grouping section titie.

2. Model designation of equipment that use parts

listed on this page

RN AW

NOTE:

Title and description of assembly.
Drawing numbers that correspond to key.
Denotes assembly or kit.
ey column for locating parts shown on drawing.  13. Page number within the grouping index.
Part number.

Quantity of parts used.
Description of eachy component part.

10. Part is used on units between these serial num-
bers. Check your unit's serial number before
ordering paits (refer to "SERIAL NUMBERS," page
2.)

11. Assembly description and keys inciuded.

12. Grouping index number.

14. Manual title.
15. Page publication date. Books may include pages
with different publication dates.

Arrows always point toward the front of the engine.

P445 2/17
3




INTRODUCTION

P445 2/17
4




ENGINE

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
RE50671 1 Cylinder Block (marked R108755 - inciudes Keys 1~13 & 17-20,
also requires R83169, 727658, R111135, R111137 & R112867)*
1 21-10002 1 Drain Cock 1/4NPT -
2 R®48685 4 Dowel Pin -
3 R39741 1 Drain Plug -
4 | U13639 1 | O-Ring .
5 21-11003 1 Plug, Socket Head 1/2NPT -
6 T25701 1 Stud -
T33279 2 Stud -
7 T18831 2 Expansion Plug 5/8" Up to 362468
R26493 | Bushing From 362468
8 R26650 2 Dowel Pin -
9 R57160 6 Bushing, Standard -
R81708 6 Bushing .078" oversize -
10 21-513805 - Plug, Socket Head 1"NPT -
11 21-51900 = Plug, Socket Head 1/8"NPT
12 R54802 4 Orifice -
13 127658 1 Spring -
14 R83169 1 Valve, Qil Pressure Regulating
15 R111135 i Valve, Oil Bypass -
16 R111137 1 Spring .
17 T23474 10 Capscrew -
18 T20168 10 Washer -
19 R65215 4 Main Bearing Cap #1-4 -
20 R79089 1 Main Bearing Cap #5 -
21 AT21535 1 Dipstick -
22 | R10093 1 | O-Ring .
23 R86819 1 Dipstick Tube -
24 14H826 1 Nut 1/2-13 -

*Replaces earlier pre-Common Lube Block.
"*As required.

P445 2/17
1-1




ENGINE

KEY | PART NUMBER | ®7V. DESCRIPTION SERIAL NUMBER
1 R98777 1 Flywhee! Housing SAE #4 -
2 RE44574 i Seal -
3 R97351 i Gasket -
4 19H2351 1 Capscrew, Hex Head 1/2-13 x 1/2" -
5 T20089 1 Cover -
6 21-00012 ** Piug, Hex Head 1/8NPT -
7 12-01318 2 Capscrew, Hex Head 5/8-11 x 2-1/2" -
8 12-00314 8 Capscrew, Hex Head 3/8-16 x 1-1/2" -
9 12-01330 2 Capscrew, Hex Head 5/8-11 x 5-1/2" -

10 | B3362R 1 Cap (M445) -

11 B3285R 1 Washer -

12 T22537 1 Fitting (M445) -

13 T13213 1 Washer -

14 T22536 1 Gear (M445) -

15 M1746T 1 Drain Plug -

P445 2/57
1-2




updated 11-6-17
ENGINE

KEY | PART NUMBER |QTY. DESCRIPTION SERIAL NUMBER
1 RE30341 1 Crankshaft (marked R54501 — includes Keys 2-4) -
2 R48685 1 Dowel Pin =
3 26H72 1 Shaft Key -
4 T20094 1 Gear 24 teeth -
5 RE44574 1 Rear Main Seal -
6 T26324 2 Thrust Washer -

7 R89824 1 Shaft -
8 34H283 1 Spring Pin 3/16 x 1-1/8" -
9 T20034 1 Bushing -

10 AR91660 1 Gear 55 teeth (marked R70182) <

11 T26326 2 Thrust Washer -

12 T26327 1 Screw .

13 T20046 1 Oil Slinger -

14 AR67942 1 Seal -

15 19H3183 1 Capscrew, Hex Head 1/2-13 x 2-1/8" Grade 8 -

16 R100105 1 Washer =

17 T26321 1 Bushing :

18 AT24252 1 Gear 45 teeth (marked T26322) -

19 | 34H286 1 | Spring Pin 3/16 x 1-1/2" .

20 AT21140 4 Bearing: Standard ~

AT21110 4 Bearing: .010" Undersize -

AT21112 4 | Bearing: .020" Undersize -

AT21114 4 | Bearing: .030" Undersize .
21 AT21130 1 Bearing: Standard -

AT21132 1 Bearing: .010" Undersize =

AT21134 1 Bearing: .020" Undersize

AT21136 1 Bearing: .030" Undersize

22 R89824 1 Pin

23 E69392 1 Nut

24 H35244 1 O-Ring

25 R81989 1 Sleeve

26 R85391 1 Crankshalt Pulley 2 Groove

27 26H27 1 Key 5/16" x 1-1/8"

28 | R109086 1 Spacer (former #CD16045)

29 | R84978 1 Capscrew -

30 | RE51452 1 Flywheel SAE #10 (includes Key 31) up to SN 439998 -

RES8574 1 | Flywheel Assembly SAE #10 from S/N 439999 -

31 R114282 1 Ring Gear - 142 Teeth { former #T720088) v

32 19H2993 4 Capscrew, Hex Heaq 1/2-13 x 1-1/2" Grade 8

34 123891 1 | Flatwasher 1/2 {special) :

P445 12/93
1-3



updated 11-6-17
ENGINE

3
Zohad
F. PR
KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
os RES3073 4 Cylinder Liner Kit (includes Keys 1-6) -
1 RE48818 4 Piston Ring Kit
2 R54114 8 Snap Ring
3 R124230 4 Piston Pin (former #R56188) -
4 4 Piston (not available separately —included in Cylinder Liner Kit)
5 R80500 4 Cylinder Liner
6 ARB5507 4 O-Ring Seal Kit
7 AR66400 4 Connecting Rod Assembly {marked R56187 — includes Keys 8 & 9)
8 R5745% 4 Bushing -
9 R74195 8 Rod Bolt
10 AR97517 4 Bearing - Standard
AR97653 4 Bearing .010" undersize
AR97654 4 Bearing .020" undersize
ARS7655 4 Bearing .030" undersize -

Note: Cylinder Liner Shims
002" #CD15466
.004" #R65833
Refer to Workshop Manual CTM8 for application instructions,

P445 12/93
1-4




ENGINE

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 R81514 * Gear 12 Teeth -
R81515 - Gear 12 Teeth -
2 Rs2820 1 Camshaft -
3 T28041 1 Shaft Key -
4 T20072 1 Plate -
5 12-00312 2 Capscrew, Hex Head 3/8-16 x 1" -
6 T20070 1 Gear 48 Testh -

™ As Required

| KEY | PART BUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 R57160 6 Bushing -
2 R54635 4 Balance Shaft Weight .
3 T28745 4 Bolt™ -
4 T28041 2 Woodruff Key -
5 720133 1 Gear, Left Hand 12 Teeth -
8 AR89711 1 Balancer Shaft with Gear, Left Hand {marked R54634) -
7 R58007 2 Thrust Plate -
8 18H2021 4 Cap Screw, Hex Head 3/8-16 x 5/8" -
8 T20130 1 Gear, Right Hand 12 Teeth -
10 ARB8710 1 Balancer Shaft with Gear, Right Hand (marked R54634) -
11 T15834 4 Special Nui" .
12 15-00302 4 Lock Washer 3/8" -

*Note: Do not Re-use. See Service Manual CTMS

P445 12/83
1-5



updated 11-6-17
ENGINE

TP42714
KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 | R54565 2 | Plug a
2 &54987 i Shaft -
3 T20316 2 Washer -
4 720314 3 Spring -
5 T20315 4 Support '
6A RE31973 8 Rocker Arm Up to 379968
6B RE62148 8 Hocker Arm Assembly (includes Key 11} (former #1 E43384) From 379969
7 i2-60318 4 Capscrew, Hex Head 3/8-16 x 2-1/2" -
S R42729 4 Washer -
9A R83429 8 Push Rod (former #H82896) Up to 379868
9B R107731 8 Push Rod (former #R107732) From 379969
10 | T20873 8 | Tappet -
11 R118314 4 Lock Nut 3/8-24 Grade 8 From 379969
FRONT PLATE
QrTy. DESCRIPTION SERIAL NUMBER
1 R90648 1 Gasket =
2 AT21191 2 Special Set Screw -
AT22919 2 Special Set Screw =
3 12H324 5 Star Washer, External Tooth 3/8" -
4 T20166 5 Capscrew, Flat Hex Head 3/8-16 x 7/8" -
5 RE16149 i Front Plate-Order (5) AT21191 set screws & (2) AT22919 set screws -

P445 12/93
1-6




ENGINE

Oil Filier

Common

13 Lube Systef

TP25609

KEY | PART NUMBER | QTV. DESCRIPTION SERIAL NUMBER
1 RE39252 1 Timing Cover -
2 R119269 2 Gasket -
3 T20362 1 Cover .
4 Ra7773 1 Gasket -
5 RE25648 1 Filler Neck -
8 R87259 1 Gasket (includes Key 6) -
7 Rgo788 1 Cap -
8 T20328 1 Gasket -
& T33279 2 Stud -
10 15-00300 18 Flat Washer -
11 15-00302 2 Lock Washer 3/8" -
12 14-00311 2 Hex Nut 3/8-16 -
13 12-00318 2 Capscrew, Hex Head 3/8-16 x 2-1/2" -
14 12-00315 4 Capscrew, Hex Head 3/8-16 x 1-3/4" “
i5 12-00317 1 Capscrew, Hex Head 3/8-16 x 2-1/4" -
i6 12-00301 5 Capscrew, Hex Head 3/8-16 x 1-3/8" -
17 12-00310 3 Capscrew, Hex Head 3/8-16 x 3" -
18 19H2665 1 Capscrew, Hex Head 3/8-16 x 1-5/8" -
19 19H2284 2 Capscrew Hex Head 3/8-16 x 7/8" -
20 T27657 1 Fitting Plug -
21 A4827R 1 Washer -
22 24H1280 b Washer 21/64" x 3/4" x 0.035" -
23 T27658 1 Spring -
24 R83169 1 Valve -

P445 12/83
1-7




KEY

© 0O NO UL~ WN P

=
o

page added 11-6-17

ENGINE

PART NUMBER

R105383
R97342
12H304
19H3411
19H3065
M1746T
T13213
R47151
R27474
21-11004

QTY

DESCRIPTION

Oil Pan

Gak t

Lok Wak er 3/8”

Caps ew 3/8% -1/8"
Caps ew 3/8 x 2"

Drain Plug 7/8 - 14

Wah er

O-Ring

Drain Plug, 5/8 O-Ring Port
Pipe Plug 3/4” NPT

TP28399 0 de 1908

SERIAL NUMBER

P445
T 8




page added 11-6-17

ENGINE

Oil Filter & Horim ntal Adapter

TP55120 CODE 5901

KEY PART NUMBER QTY DESCRIPTION SERIAL NUMBER
la RE31299 1 Adapter (no longer aa ilable. Replae d by RE70979) -
(ale order 38H1045, R63548 & R26448 as required.) (mark d R91597)
1B RE70979 1 Adapter (Mark d R131238) -
2 R54823 1 Adapter Fitting -
3 15H666 b Pipe Plug 3/8” (use with RE31299) -
4 15H275 b Pipe Plug 1/4” (use with RE31299) -
5 T19044 1 Oil Filter -
6 19H2732 1 Caps ew 3/8" x 2-3/4" -
7 19H3751 1 St ew 3/8” x 1-3/8” -
8 R98488 1 Gak t -
9 19H1925 1 Caps ew 3/8" x 4-1/4" -
10 24M7106 1 Wah er 10 x 18 x 2.500 mm -
11 R26448 1 O-Ring (us with RE70979) -
12 R27218 1 Fitting Plug (us with RE70979) -
** as required

P445
1 8A




KEY

~N o o WN B

page added 11-6-17

ENGINE

Oil Filter & Vertical Adapter

PART NUMBER

15H666
R54823
19H2732
19H2732
R98488
T19044
RE52179

QTY

PR R R R

DESCRIPTION

Pipe Plug 3/8”

Adapter Ring

Caps ew 3/8" x 2-3/4”

Caps ew 3/8x2"

Gak et

Oil Filter

Adapter Fitting (mark d R113646)

TP42733 CODE 5902

SERIAL NUMBER

P445
1 8B




updated 11-6-17
ENGINE

Early Production
Up To Serial Number -XXXXX-427006

TP21298 code 5001
KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
¥ AR79463 1 Oil Pump Assembly (includes keys 1-7, 13 & 16) -
1 R116424 2 Capscrew -
2 R74553 2 Washer
3 RE19651 1 Oil Pickup -
4 R61871 1 O-Ring
5 | R79560 1 | Adapter .
6 AR85788 1 Gear and Shaft Assembly (also requires R66177) -
T R54632 1 Cover
8 T20298 i Gear 33 teeth
2 14H826 1 Hex Nut 1/2-13 (Thin) -
10 | R54815 1 | Fitting =
R115390 1 Bushing (use with Cylinder Biock marked R108755)
11 R80632 e O-Ring (Former # R77052) -
R97185 1 O-Ring (use with Cylinder Block marked R108755)
12 R79561 1 Oil Tube .
Rt12867 1 Oil Tube (use with Cylinder Block marked R108755)
13 R66177 1 Gear (also requires AR85788)
14 R79562 1 Fitting
15 R79363 1 Sleeve -
16 | RB0632 1 | O-Ring .
17 RE15490 1 Housing (includes Key 5) .

**As Required

P445 12/93
1-9




updated 11-6-17
ENGINE

® Late Production
3 From Serial Number XXXXX—-427007

15

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
ve RE55343 i Oil Pump Assembly (incudes Keys 4~12)

1 R57059 2 Capscrew

2 R74552 2 Capscrew

3 R74553 2 Washer 0.394 x 0.630 x 0.120"

4 i Cover (not available separately — included in Oil Pump Assembly) -

5 M3853T 1 Groove Pin

6 AR62978 1 Gear and Shaft Assembly {includes Key 5 - also raquires R54614) -

7 T20091 1 Dowet Pin _ .

8 1 Housing (marked R54615 — not available separately — included in Oil

Pump Assembly) -

g R54614 1 Gear (also requires AR62378) -
10 R74354 1 O-Ring -
11 Re1871 1 O-Ring -
12 14HB26 1 Nut 1/2-13 -
13 R74553 2 Washer -
14 | RE36425 1 | Oil Pickup .
1 R113752 i Tube -
16 T20298 1 Gear 33 Teeth -

- OIL DRAIN
A605/B-1907

KEY | PART NUMBER | QTY. DESCRIPTION | SERIAL NUMBER

1 36-71003 1 Drain Fitting '

2 35-71002 1 Shut Off Valve

3 18-71035 1 Hose 1/2"1D x 18" -

4 21-71042 2 Female Swivel, Brass 1/2 Hose Barb x 1/2-45T -

5 21-71040 1 Male Connector, Brass 1/2NPT x 1/4-45T i

6 21-10005 1 Plug, Hex Head Steet 1/2NPT -

7 T13213 1 Washer ;

P445 12/93
1-10




updated 11-6-17
ENGINE

_CYLINDER HEAL

TP42629
KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
oo RE48615 1 Cylinder Head Assembly (includes Keys 3-5 & 10-15)
1 RE48616 1 Cylinder Head {marked R97628 — includes Keys 5-7)
2 R85363 18 Capscrew (marked E112)* .
3 A3910R 2 Expansion Plug -
4 R98063 4 Valve Seat [nsert — (Standard size intake valve)
R98335 4 Valve Seat Insett — (Oversized intake valve)
R85687 4 Valve Seat Insert — (Standard size exhaust valve)
R93910 4 Valve Seat Insert —~ (Oversized exhaust valve)
5 R43409 2 Expansion Plug 2
6 | 21-51900 1 | Plug 1/8NPT
7 R125863 1 Gasket (former #R92425) -
8 R91903 1 Lifting Bracket -
9 12-00512 1 Capscrew, Hex Head 1/2-13 x 1" -
10 R90692 4 Exhaust Valve Standard -
R97492 4 Exhaust Valve .015" Oversize -
R97493 4 Exhaust Valve .030" Oversize
" R98062 4 Intake Valve Standard -
R97490 4 Intake Vaive .015" Oversize -
R97491 4 Intake Valve .030" Oversize -
12 RE31617 8 Seal =
13 R26125 8 Spring -
14 RE31323 8 Rotator -
15 R91889 18 Keeper &

* Note: Replace all capscrews marked M112 with those
marked E112.

P445 12/93
1-11




updated 11-6-17
ENGINE

© ROCKER COVER-WARINE APPLICATION

A3805F, A3819D/C-2220C

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 10-71009 1 Rocker Arm Cover -
2 R73521 1 Gasket -
3 12-00112 8 Capscrew, Hex Head 1/4-20 x 1" -
4 15-00121 8 Flat Washer 1/4 SAE -
5 R92154 1 Elbow (former #AT25192}) (order also O-ring R56463) -
6 18-00011 1 Hose 3/4" 1D x 4" (w/o Turbo) .

18-72509 1 Hose 3/4" 1D x 9-1/2" (w Turbo) -
7 21-00025 1 PVC Elbow 90°, 3/4 HB x 3/4 HB =
8 R56463 1 O-Ring (used with ebow R92154
~ ROCKER COVER - INDUSTRIAL & C-Serie

KEY | PART NUMBER | QTY. — T DESCRIPTION | SERIAL NUMBER

i AT18015 1 Rocker Arm Cover (no fill - Industrial & C-Series) -
AT22843 1 Rocker Arm Cover (center fill - Industrial only) 2]
2 R73521 i Gasket s

3 AR100124 8 Screw with Washer .
4 T20294 1 Cap ¥
5 T20327 i Gasket )
6 R92154 1 Ebow, Breather Outlet (order also O-Ring R56463})*

7 R56463 1 O-Ring (used with elbbow R92154)*

* See upper parts illustration

P445 12/93
i-12




INTAKE & EXHAUST SYSTEM

A3821/B-173i8

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 10-21400 1 Intake Manifoid -
2 11-2101% 2 Gasket -
3 12-00310 i Capscrew, Hex Head 3/8-16 x 3" -
4 12-60354 1 Capscrew, Hex Head 3/8-16 x 3-3/4" -
5 15-00300 2 Star Washer, Internal 3/8 -
8 23-21610 1 Bracket -
7 12-00311 2 Capscrew, Hex Head 3/8-16 x 3/4" -
8 15-00302 2 Lock Washer 3/8" -
2] 24-21000 1 Air Filter -

10 18-21004 1 Hump Hose -

11 19-000386 i Hose Clamp #3686 -

i2 19-00072 1 Hose Clamp #72 -

13 18-00728 1 Hose Clamp #128 -

14 21-00012 1 Hex Plug 1/8 NPT -

15 28-2100t% 1 Spacer Plate -

16 15-00301 2 Flat Washer 3/8 -

17 24-21001 i Silencer Cover (1200 RPM units where applicable) -

P445 12/93
2-1




INTAKE & EXHAUST SYSTEM

A2041G/C-1281C

P445 12/93



updated 11-6-17
INTAKE & EXHAUST SYSTEM

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 10-21400 1 Intake Manifold -
2 11-21011 i Gasket .
3 12-00319 1 Capscrew, Hex Head 3/8-16 x 2-3/4" Capscrew, Hex Head z
4 12-00300 1 3/8-16 x 3-1/2" -
5 15-00301 2 Flat Washer 3/8" R
6 21-00012 1 Plug, 1/8 NPT .
7 23-21000 1 Bracket .
8 21-10003 1 Hex Plug 1/4NPT -
9 24-21000 3 Air Filter 5

10 12-00312 2 Capscrew, Hex Head 3/8-16 x 1" .

11 18-21004 1 Hump Hose {with vent hole M445T) .

18-21020 1 Hurmp Hose (w/o vent hole - C-Series)

12 19-00036 1 | Hose Clamp #36 .

13 19-00032 4 | Hose Clamp #32 .

14 19-00072 1 Hose Clamp #72 .

15 | 19-00128 1 | Hose Clamp #128 .

16 30-21400 1 Turbocharger (includes Key 43 ~ see parts detail) -

17 11-31401 1 Gasket .

18 | 23-21101 1 | Bracket .

19 14-00817 4 Hex Nut M10 x 1.5 Stainless Steel R

20 15-00804 4 Wave Washer M10 .

21 R43928 i Adapter, Turbo Oil Feed ( can use 31-31048) .

22 | 11-31012 1 | Gasket )

23 12-00714 o Capscrew, Hex Head M8 x 1.25 x 40mm .

24 15-00702 4 L.ock Washer M8 )

26 21-00606 1 Male Elbow 90° Steel 3/8NPT x 3/8-37T (horizontal oil filter) .

21-52800 1 Male Connector, Steel 3/8 NPT x 3/8-37 T (vertical oil filter) )

27 27-31406 1 Tube Assembly, Turbo Oil Supply (horizontal oil filter) .

27- 01401 1 Tube Assy, Yurbo Oil Supply (vertical oil filter)
Oil Return Pipe, Upper Half )

28 27-31602 1 Gasket R

gg 1;"2(1)3?; ; Cgpscrew, Hex Head 8 x 25mm v

Oil Return Pipe, Lower Half )

31 27-31402 ! Hose, 3/4" 1D x 4-1/4" silicon -

32 | 18-11010 1 | Hose Clamp #12 .

ii ;94‘320:; C f Adapter, O-Ring Seal x 1/2NPT :

35 | 16-01000 1 | ORing )

36 27.21010 1 Intake T:Jbe As'?embly {former # 27-21072) )

37 | 18-21016 g f Hose, 2°IDx2 )

Bushing 7/8-14 x 1/4NPTF

38 21-49999 1 : .

39 21-10002 1 Drain Cock 1/4NPT )

40 1200311 5 Capscrew, Hex Head 3/8-16 x 3/4"

Lock Washer 3/8 -

41 15-00302 2 . . -

42 18-21014 1 Hose, 2"iD x 2-3/8 )

43 13-00814 4 Stud, M10 x 1.5 x 40mm B

P445 12/93
2-3




Figure "A"

updated 11-6-17
INTAKE & EXHAUST SYSTEM

TAKE and FILTER NL44SD&Q

Figure "8"

A6511 & A5550

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER

Figure "A" Aluminum Air Inlet

1 24-20001 1 Air Filter -

2 T31948 1 Air Intet -

3 11-21011 1 Gasket

4 28-21001 1 Spacer Plate -

5 19-00044 1 Hose Clamp #44

6 12-00315 2 Capscrew, Hex Head 3/8-16 x 1-3/4" -

7 15-00302 2 Lock Washer, Helical 3/8 -

8 21-00012 1 Plug, Hex Head, Brass 1/8NPT -

9 21-31003 1 Piug, Hex Head, Brass 3/8NPT -
Figure "B" Cast Iron Air Inlet

1 | 24-20001 i Air Filter

2 18-21005 i Hose 2-1/4"ID x 1-1/2"

3 19-00044 1 Hose Clamp #44

4 T25829 1 Air inlet

5 21-31003 1 Plug, Hex Head Brass 3/8NPT -

6 11-21011 1 Gasket -

7 12-00313 2 Cap Screw, Hex Head 3/8-16 x 1-1/4" -

8 15-00302 2 L.ock Washer, Helical 3/8 -

P445 12/93
2-4




updated 11-6-17
INTAKE & EXHAUST SYSTEM

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 RE48364 1 Air Inlst Connector (former #H80152) -
2 R56551 1 Hose 2" iD x 2-1/2". -
3 19-00032 2 Hose Clarmp #32 -
4 21-00012 1 Plug, Hex Head, Brass 1/8 NPT -
5 21-31003 i Plug, Hex Head, Brass 3/8 NPT -
6 12-00313 2 Capscrew, Hex Head 3/8-16 x 1-1/4" -
7 15-00302 2 Lock Washer, Helical 3/8 -
B 11-21011 1 Gasket, Intake Port -
9 AR84138 1 Air Filter Assembly (includes keys 8-25) -

10 AT114597 1 Hose -

11 12-00044 1 Hose Clamp #44 -

i2 T53057 2 Clamp -

13 12-00316 2 Capscrew, Hex Head 3/8-16 x 2" -

14 15-00302 2 Lock Washer 3/8 -

15 14-00311 2 Hex Nut 3/8-16 -

18 R104592 1 Pipe Plug -

17 1 Housing (not available separately) -

18 AM20848 2 Wing Nut -

18 AT44378 1 Filter Elernent -

20 ATa4377 1 Filter -

21 2 Clamp (not available separately) -

22 AH20858 1 isolator -

23 ATE4179 1 Bowdt -

24 AR72338 1 Cap -

25 | AR21999 2 | Clamp

26 1 Fitting (not used with R80152 — not shown) -

T27%86

Pa45 12/93
2-5




INTAKE & EXHAUST SYSTEM

8
i Engine Oif Fitter
A Housing
Efp‘é\‘\ \\“w_‘/
el T

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
se RE49451 1 Turbocharger (new — includes Keys 1-6) -
o RE26342 ) Turbocharger (remanufacutred — includes Keys 1-6) -

1 R74235 3 Plate -

2 RE11348 & Capscrew -

3 T11180 i Elbow, 90° Brass 1/4NPT x 3/8-45T Inverted Flare -

4 RE26343 i Center Section & Rotating Assembly * -

5 R74234 5 Capscrew .

6 R74238 3 Plate -

7 RE28430 1 Hose Assembly, Turbo Qil Supply -

g 21-00035 1 Male Elbow, 45° Steel 1/4NPT x 3/8-377 -

9 11-31031 1 Gasket : -
10 15-00302 2 Lock Washer 3/8" -
11 12-00311 2 Capscrew, Hex Head 3/8-16 x 3/4" -
12 REt1g265 i Tube, Turbo Oil Return (can use AR71578) -
13 1800012 2 Hose Clamp #12 -
14 18-11010 1 Hose 3/4"ID x 4-1/4" Silicon -
15 R33503 1 Male Connector, Steel 1/2NPT x 3/4HB -

*Note: #4 to be used with existing compressor & turbine housings.
Also requires Keys 1-2 & 5-6.

P445 12/93
2-6




updated 11-6-17
INTAKE & EXHAUST SYSTEM

A4656, A4657,
AdB58/C2632

i' SERIAL NUMBER

KEY | PART NUMBER ' QTY. DESCRIPTIGN
1 10-31000 1 Exhaust Manifold Assembly w/ Dry Flangs ” -
10-31001 1 Exhaust Manifold Assembly w/ Wet Flangs * .
10-31002 1 Exhaust Manifold Assembly w/ Wet Elbow Adspter ” .
2 1 27-11101 1 Coolant Connector -
3 16-31000 i G-Ring -
4 | R54641 1 | Gasket -
5 13-00337 5 Stud 3/8-24 x 3/8-16 x 2" (special) -
& 13-003386 3 Stud 3/8-24 x 3/8-16 x 2"
7 15-00300 10 | Washer 3/8 {spscial) -
B 14-00321 8 | Hex Nut 3/8-24 z
| e 11-31011 4 Gasket -
10 | 12-00325 2 | Capscrew, 12 point 3/8-16 x 1" -
1 17-10001 t Expansion Plug +
|
i
|
A4653, A4654,
ALE55/C-2648
| KEY | PART RUMBER DESCRIPTION SERIAL NUMBER |
P 10-31504 1 Exhaust Manifold -
P2 10-315613 1 Dry Exhaust Flange Adapter
| 10-31506 1 Wet Exhaust Flange for Turbo kdounting
' 3131012 1 Wet Exhaust Elbow Adapter
3 11-30013 1 Gasket -
4 12-00414 4 Capscrew, Mex Head 7/16-14 x 1-1/2" -
5 15-00402 4 t.ock Washer 7/16 -
8 21-10001 1 | Drain Cock 1/BNPT “

P445 12/63
2-7



__ EXHAUST VANIFOLD ASSEWBLY -NL445D&Q

updated 11-6-17
INTAKE & EXHAUST SYSTEM

Front and Rear Outler

A213C, A6297,
A6295/B-1532B
KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 12-00313 8 Capscrew, Hex Head 3/8-16 x 1-1/4" -
2 24H1304 8 Flat Washer, Special -
3 T20200 1 Exhaust Manifold, Rear Outlet
T20249 1 Exhaust Manifold, Front Outlet
4 R90658 4 Gasket ~
5 31-31310 1 Exhaust Adapter 2" NPT
31-31003 1 Exhaust Adapter 3" NPT
31-31008 1 Exhaust Adapter, S/S 18" x 4" Flange
6 AT63813 2 Half Clamp with integral Nut -
7 12-00214 2 Capscrew, Hex Head 5/16-18 x 1-1/2" -

P445 12/93
2-8




INTAKE & EXHAUST SYSTEM

A228C/A-227

KEY | PARY NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 R57270C 1 Exhaust Elbow 90°
2 43734 1 Connestor -
3 12-00314 3 Capscrew, Hex Head 3/8-16 x 1-1/2" -
4 15-00321 7 Flat Washer 3/8 SAE -
5 R8eB7g i Gasket -
6 15-00300 8 Flat Washer, Special -
7 12-00356 2 Capscrew, Hex Head 3/8-16 x 4-1/4" -
8 12-00340 1 Capscrew, Hex Head 3/8-16 x 4" -
g9 12-003589 2 Capscrew, Hex Head 3/8-16 x &" -
10 12-00313 3 Capscrew, Hex Head 3/8-16 x 1-1/4" -
11 14-00311 7 Nut 3/8-16 B
12 11-31011 4 Gaskst -
13 R&2819 1 Exhaust Manifold -
14 15-00302 7 Lock Washer 3/8 .
15 14-00311 2 Mut 3/8-16 -
17 31-31067 1 Exhaust Adapter 4" NPT -
31-31066 1 Exhaust Adapter 4" Flanged -
18 AT27164 2 1/2 Clamp -
19 12-00310 2 Capscrew, Hex Head 3/8-16 x 3" -
20 15-00321 2 Flat Washer 3/8* -
21 12-00315 4 Capscrew, Hex Head 3/8-16 % 1-3/4" -

P445 12/93
2-9




updated 11-6-17
INTAKE & EXHAUST SYSTEM

A457D/B-1725

KEY| PART NUMBER| QTV. DESCRIPTION SERIAL NUMBER

1 27-31011 1 Dry Exhaust Elbow -

2 11-31615 1 Gasket -

3 21-31002 1 Plug, Brass 3/8 NPT .

4 12-00315 4 Capscrew, Hex Head 3/8-16 x 1-3/4" -

5 14-00311 4 Hex Nut, 3/8-16 -

6 15-00302 4 Lock Washer, 3/8

7 12-00216 4 Capscrew, Hex Head 5/8-11 x 2 a

8 15-00202 4 Lock Washer 5/8 -

g 14-00811 4 Hex Nut 5/8-11 -
10 11-31094 i Gasket -

Turbocharger
{Reference Oniy)
A912D/B-2910

KEY| PARY NUMBER | QVY. DESCRIPTION SERIAL NUMBER

1 19-31401 i V-Clamp -

2 21-31002 1 Plug, Brass 3/8 NPT -

3 27-31415 1 Dry Exhaust Elbow .

4 12-00916 4 Capscrew, Hex Head 5/8-11 x 2" =

5 15-00902 4 Lock Washer, 5/8 B

6 14-00911 4 Hex Nut, 5/8-11 -

7 11-31094 1 Gaskat -

Pa445 12/93
2-10




Exhaust Aanifold Assembly

INTAKE & EXHAUST SYSTEM

. 4* WET . .. . : &Q a dC-Seﬂes . .. .

A4583/B-1728C
KEY | PART NUMBER | QY. DESCRIPTION SERIAL NUMBER
1 27-31412 1 Wet Exhaust Elbow 4° -
2 19-31401 1 V-Clamp -
3 18-11601 1 Hose 1-1/8"ID x 20" -
4 19-00016 4 Hose Clamp #16
5 27-11000 1 Tube
6 23-62516 1 Bracket -
7 19-71031 i Adelle Clamp -
8 18-11607 1 Hose 1-1/8"ID x 2-1/2" -
9 21-31006 1 Male Elbow 90°, 1" NPT x 1-1/8 HB =
10 12-11003 1 Capscrew, Hex Head 5/16-18 x 7/8" -
11 12-00312 1 Capscrew, Hex Head 3/8-16 x 1*
12 14-00312 1 Nylock Nut 3/8-16
13 15-00301 2 Flat Washer 3/8" -
14 15-00202 1 Lock Washer 5/16 -

P445 12/93
2-11




updated 11-6-17
INTAKE & EXHAUST SYSTEM

e

'K-26 Turbocharger

/' (Reference)

. " C~Senes s

.

A913E/B-2888
KEY | PART NUMBER | QTY. DESCRIPTICN SERIAL NUMBER
1 27-31412 1 Wet Exhaust Elbow 4" -
2 19-31401 1 V-Clamp -
3 18-11601 1 Hose 1-1/8 ID x 20" .
4 19-00016 4 fHose Clamp #16 :
5 27-11000 1 Tube
6 23-62516 1 Bracket -
7 19-71031 1 Adelle Clamp -
8 18-11607 L Hose 1-1/8" ID x 2-1/2"
9 21-31006 1 Mate Elbow 90°, 1" NPT x 1-1/8 HB -
10 12-11003 1 Capscrew, Hex Head 5/16-18 x 7/8"
11 12-00312 1 Capscrew, Hex Head 3/8-16 x 1" Nylock
12 14-00312 1 MNut 3/8-16 -
13 15-00301 1 Flat Washer 3/8" -
14 15-00211 i Flat Washer 5/16" -
15 15-00202 1 Lock Washer 5/16" -

P445 12/93
2-12




updated 11-6-17
INTAKE & EXHAUST SYSTEM

KEY | PART NUMBER | Qty. DESCRIPTION SERIAL NUMBER
oo 30-21400 | Turbocharger Assembly (ID Tag #5326 970 60 90 - includes all Keys) -
° 30-31430 1 Repair Kit {(includes Keys 4, 5, 11-17, 19-22, 24 & 28) -
1 30-31429 1 Spacer Sleeve -
2 30-31431 1 Turbine Housing -
3 30-31433 1 Bearing Housing
4 30-31434 2 Bushing -
5 30-31435 4 Snap Ring -
6 30-31436 1 Heat Shield -
7 30-31437 1 Shaft & Turbine Wheel Assembly -
8 30-31438 1 Thrust Ring -
9 30-31439 i Flinger Sleeve -
10 30-21401 1 Compressor Wheel -
11 30-31441 4 Piston Ring "
12 30-31442 i Thrust Plate -
13 30-31443 1 Oil Deflector -
14 30-31444 1 Backing Plate
15 30-31445 4 Screw -
16 30-31446 i Nut B
17 | 30-31447 i | O-Ring
18 30-21402 1 Compressor Housing -
19 30-31448 3 Clamp Plate
20 30-31449 6 Capscrew, Socket Head M6 x 1.0 X 14mm s
21 30-31450 3 Clamp Plate -
22 14-01131 6 Hex Nut M6 x 1.0 -
23 30-31452 6 Stud M6 x 1.0 =
24 30-31453 4 L.ock Washer M6 -
25 13-00814 4 Stud M10 x 1.5 x 30mm -
26 30-31454 1 Plate -
27 30-31455 2 Rivet -
28 | 30-31428 1 | O-Ring 5

P445 12/93
2-13




COOLING SYSTEM

?‘36

Replace Gaskel
During Cornversion

REMOTE FILL

Yo Circulating

24

HIGH FiLL

i Replace Gasket
During Conversion

LOWFILL %7

A362E/B-1863B

P445 12/93
3-0




updated 11-6-17
COOLING SYSTEM

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 10-11022 1 Expansion Tank -
2 10-11023 1 Filler Neck (Hi & Low Fill) -
3 21-10007 1 Filler Cap 7 Ib. -
4 11-11022 1 Filler Neck Gasket (Hi & Low Filt) -
5 35-11000 2 Thermostat =
6 35-11004 1 Thermostat Retainer -
7 11-10015 2 Gasket -
8 10-11024 1 Thermostat Cover -
9 11-11013 1 Gasket -

10 11-11023 1 Manifold to Expansion Tank Gasket -

11 21-00135 1 Brass Bushing 1/2 NPT x 1/4 NPT -

12 21-10002 1 Drain Cock 1/4 NPT -

i3 21-10000 1 Plug 1/2 NPT x 7/16-14 -

14 21-10010 1 Zinc -

15 12-20111 6 Capscrew, Socket Head 1/4-20 x 3/4" -

18 12-00223 2 Capscrew, Hex Head 5/16-18 x 3/4" (Stainless Steel) -

17 12-00212 4 Capscrew, Hex Head 5/16-18 x 1" -

18 12-00313 6 Capscrew, Hex Head 3/8-16 x 1-1/4" -

19 15-00018 6 Lock Washer, High Collar 1/4 -

20 15-00202 4 L.ock Washer 5/16" -

21 15-00302 6 Lock Washer 3/8" -

22 00-00006 1 Nameplate “Northern Lights” -

23 18-12102 1 Overflow Hose 3/8" x 30" -

24 21-31031 1 Special Nipple 3/4 NPT x 1-1/2" -

25 21-00530 N Brass Hex Piug 1/2 NPT -

i 26 21-31008 1 Hex Plug 3/8 NPT -
| 27 21-11003 1 Plug, Socket Head 1/2 NPT .

28 21-11004 1 Plug, Socket Head 3/4 NPT -

31 15-00222 2 | Lock Washert, Stainless Steel 5/16 -

32 15-11000 2 Flat Washer, Stainless Steel 5/16 -

33 10-11025 1 Blocking Plate (low fill) -

34 10-11031 1 Thermostat Cover (low fifl) -

35 18-00130 1 Hose 1/4" x 30" (low fill) -

36 12-00111 6 Capscrew, Hex Head 1/4-20 x 3/4" (low fill) -

37 15-00102 6 l.ock Washer 1/4" {low fili, remote fill) -

38 31-01002 1 Expansion tank adapter (remote fill) -

39 18-11606 1 Hose -

40 19-00020 2 Hose Clamp -

41 12-00312 2 Capscrew, Hex Head 3/8-16 x 1" -

42 23-11401 1 Bracket -

43 11-11043 1 Gasket -

44 10-11006 1 Keel Cooling Connector (Keel Cooled Application Only) -

45 12-00313 2 Capscrew, Hex Head 3/8-16 x 1-1/4* 5

46 17-10001 4 Expansion Plug, Brass -

P44512/93
3-1




From Faw
Watber Pump

COOLING SYSTEM

KEY | PART NUMBER |QTY. DESCRIPTION SERIAL NUMBER
1 20-11023 1 Heat Exchanger (includes keys 2, 12-16} -
2 21-10002 1 Drain Cock 1/4 NPT -
3 11-11043 i Gasket -
4 12-00313 3 Capscrew, Hex Head 3/8-18 x 1-1/4" -
5 15-00302 3 Lock Washer 3/8 -
8 18-11025 1 Hose (molded) -
7 19-00038 2 Hose Clamp #36 -
8 18-11807 1 Hose 1-1/4"1D x 158" -
g 19-00012 2 Hose Clamp #12 -

10 18-11607 1 Hose 1-1/8"ID % 2-1/2" -

1 18-0C0186 2 Hose Clamp #16 "

12 12-11002 2 Capscrew, Hex Head 3/8-16 x 3/4" (Stainless Steel) -

13 28-11401 2 End Cover -

14 20-11028 2 Gasket -

15 21-10010 2 Zine -

16 21-10000 2 Hex Plug 1/2 NPT {Zinc Holder) -

P445 12/93
3-2




2

updated 11-6-17
COOLING SYSTEM

I COOLANT PUMP ASSEMBLY

17
To Expansion Tank\ / 11:]

K

TP26804
KEY | PART NUMBER ' QTY. DESCRIPTION SERIAL NUMSENR
o0 AR77142 1 Circulating Pump Assembily (includes Keys 2-11 & 14)
1 T20243 1 Gasket
2 R56070 1 Cover
3 R56809 1 Gasket -
4 R56812 1 impeller -
5 AR10154¢ 1 Seal Kit =
6 JD8643 1 Bearing & Shaft Assembly -
7 21-00531 1 Plug, Square Head 1/2NPT
8 12-00314 ) Capscrew, Hex Head 3/8-16 x 1-1/2" -
12-00317 1 Capscrew, Hex Head 3/8-16 x 2-1/4"
12-00312 1 Capscrew, Hex Head 3/8-16 x 1" B
9 R34985 1 Line -
10 AR80116 1 Housing (marked R90784 or R104648) -
11 R56810 1 Pulley -
12 14-00311 1 Hex Nut 3/8-16 -
13 15-00302 1 Lock Washer 3/8 -
14 12-00315 1 Capscrew, Hex Head 3/8-16 x 1-3/4" -
12-00318 1 Capscrew, Hex Head 3/8-16 x 2-1/2“ -
12-00310 1 Capscrew, Hex Head 3/8-16 x 3"
15 T25701 1 Stud -
16 R56461 1 O-Ring -
17 R55967 1 | Bypass Tube .

P445 12/93
3-3




updated 11-6-17
COCLING SYSTEM

13

A5571/B4179

KEY | PART NUMBER | QTVY. DESCRIPTION SERIAL NUMBER
1 25-11063 3 RAaw Water Pump - (ForMER #'s %g-‘”ggg & 25-11047 - SEE PARTS DETAILS) -
2 31-11005 1 Adapter Plate ' -
3 12-03310 2 Machine Screw, Flat Head Socket 3/8-16 x 3/4" -
4 12-11003 3 Capscrew, Hex Head 5/16-18 x 7/8" -
5 15-00202 3 Lock Washer 5/16 -
6 15-00221 3 Fiat Washer 5/16 SAE .
7 23-11608 1 Restraint -
8 23-11007 i Bracket -
9 00-70052 1 Resilient Grommet -
10 13-11001 1 Stud 5/16-18 x 5/16-18 x 1-1/2" -
11 15-002114 2 Flat Washer 5/16 -
i2 14-00212 2 Nylock Nut 5/16-18 -
13 12-00311 2 Capscrew, Hex Head 3/8-16 x 3/4" -
14 15-00302 2 Lock Washer 3/8 -

P445 12/83
3-4




page added 11-7-17

COOLING SYSTEM

_____ RAW WATER PUNP ASSEMBLY — Md45 & C-Series

(Johnson)

C-20i6A
KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
ae 25-11030 1 Raw Water Pump (includes all Keys) -
1 25-11045 1 Housing -
2 25-11040 1 Carrier Assembly (includes Key #9) -
3 25-11037 1 Cam -
4 25-11041 1 Cover -
5 25-11031 1 Impeller -
6 25-11032 3 Gasket -
7 | 25-11024 1 | O-Ring i
8 25-11033 1 Seal -
9 25-11034 2 Bearing .
10 25-11035 4 Screw .
11 25-11036 1 Screw -
12 25-11044 1 Washer -

P44512/93
3-5




page added 11-7-17

COOLING SYSTEM

Key

© 0o ~NOO O WNERE

e el
w NPk o

Raw Water Pump, Jabsco

VSPACER
SEAL\_®/
P

EARLY SEAL ARRANGEMENT,
REPLACED BY ITEM #8

Part Number

25-11051
25-11006
25-11005
25-11002
25-11003
25-11007
25-12066
25-11053
25-11013
25-11048
25-11052
Note

Qty

P RPRRPORRPRRPRREPRRERRPRE

CARBON SEAL

NOTE:

ITEM #1 & #13 NOT AVAILABLE SEPARATELY

BEARING HOUSING INCLUDES ITEMS #7, #9 & #12

Description

Pump Hous ng *

Bearing Hous ng Ae  mbly For 25-11047 Raw Water Pump
Cam

End Coe r “Lugger / Northern Lights (76Mmod 6-Hole)
Impeller Kit With Coe r Gak et & O-Ring

Gak t

Snap Ring,Bee led Ek ernal

Meb ania | Seal

Ball Bearing

MSCR Fillis er Head #8-32 x 1/4” Bras

MSCR, Fillis er Head #12-24 X 5/16” Bras

Snap Ring,Internal

Note Des (For Mis Parts Sales Only

* Not am ilable 8 parately

B.O.M. 7435

Serial Number

P445
3 5A




page added 11-7-17

COOLING SYSTEM

RAW WATER PUMP ASSEMBLY

A-9495/ A-9496

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
s 25-11054 1 Raw Water Pump (includes all keys)* -

1 25-11056 4 Cover Screw -

2 25-11057 1 End Cover -

3 25-11058 1 O-ring

4 25-11002 1 Impeller with Gasket B

5 25-12066 1 Mechanical Seal, Raw Water Pump -

6 25-11059 2 Bearing -

7 25-11061 1 Shaft and Flange Assembly -

*Note: Replaces pumps 25-11030 and 25-11047.

P445 12/93
3 5B




page added 11-7-17

COOLING SYSTEM

Key

OO WNBE o

Raw Water Pump Assembly, Jabsco

Part Number

25-11063
25-11066
25-11057
25-11058
25-11002
25-11064
25-11067

Qty

R N

Description Serial Number

Pump - int udes all & g -
End Coe r St ews -
End Coe r -
O-Ring -
Impeller -
Cam -
Cam St ew -

P445
3 5C




COOLING SYSTEM

Pre-Common Lube
Cyiinder Block

28A

P445 12/93
3-6




COOLING SYSTEM

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 H39503 1 Hose Fitting -
2 19-00020 6 Hose Clamp #20 .
3 R54826 1 Hose -
4 F34985 1 Tube -
5 AR70464 1 Cover {marked R58632 — includes Key 4) -
& 12-00213 1 Capscrew, Hex Head 5/16-18 x 1-1/4" -
7 15-00202 g Lock Washer 5/16" -
8 Raa486 2 Gasket -
9 1ie8489 1 Gasket -
10 RE31088 1 Gt Coaler Ezlement -
11 R26905 ] Hose -
12 F54830 1 Tube
13 12-003586 3 Capscrew, Hex HMead 3/8" x 4-1/4" .
14 H54829 1 Hose -
15 12-00316 2 Capscraw, Hex Head 3/8-16x 2° -
16 R56814 1 G-Ring (inner) -
17 HE56815 1 (-Ring {outer) -
18 Rss487 1 Gasket -
19 AR26732 1 Eibow Fitling -
20 21-00012 i Plug, Hex Head 1/8NPT -
21 AHSB3556 i Cover {marked R54828) -
22 i2-00212 1 Capscrew, Hex Head 5/16-18 x 1" -
23 Valve Seat Insert {not available separately — order Key 26A) Up to 362468
24 R7aisg 1 Valve, Oil Bypass Up to 362468
25 H48625 1 Spring Up to 362468
26A | AR103185 1 Housing (marked R76241) Up to 362468
26B | Ri110562 1 Housing From 362468
27 Ré&1a71 1 O-Ring -
28 1 Valve (not available separately — order Key 32) Up io 362468
28 1465625 1 Spring Up to 362468
30 1 Housing (not available separatly — order Key 32) Up to 362468
31 34H184 1 Spring Pin 1/8 x 1-1/8" Up to 362468
32 ARG3351 i Valve Assembly, Pressure Regulating {inciudes Keys 23 - 25) Up to 362488

NOTE: Engines may be equipped with Large or Small Oil Coolers.

For easy identitication, check coolant connections:
Small Cooler ~ Bottom Inlet, Top Outiet
Large Cooler -~ Top Inlet and Outlet

P445 12/93
3.7




COOLING SYSTEM

Pre-Common Lube
Cylinder Block

P445 12/93
3-8




COOLING SYSTEM

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 R39503 1 Hose Fitting -
2 15-00020 3 Hose Clamp #20
3 R54826 i Hose .
4 12-00314 3 Capscrew, Hex Head 3/8-16 x 1-1/2" -
5 1500302 11 L.ock Washer 3/8" -
8 12-00316 1 Capscrew, Hex Heax 3/8-16x 2" -
7 R26905 2 Hose 3/4"ID x 2-1/2" -
a8 138959 1 Clamp -
8 R&0961 1 Tube
10 RE31286 1 il Cooler Element -
1t R98404 1 Gasket -
12 AR28732 i Elbow Fiiting -
1 34985 1 Tube -
14 ARS6406 1 Cover (market R56195 — includes Keys 12 - 13) -
15 12-00359 2 Capscrew, Hex Head 3/8-16 x 5" -
16 12-00022 2 Capscrew, Hex Head 3/8-16 x 5-3/4" -
i7 R56162 1 C-Ring -
18 | R56193 1 | O-Ring .
19 1 Valve Seat (not available separately — order Kay 224) -
20 46625 1 Spring -
21 R73139 1 Valve, Oll Bypass -
22A | AR103164 1 Housing (includes Keys 8 - 21) Up to 362468
228 BR110553 1 Housing From 3624869
23 21-000%2 i Plug, Hex Head 1/8NPT .
24 19H3483 5 Capscrew, Hex Head 3/8-16 x 1-1/8" -
25 R56197 1 Cover -
26 HOB485 i Gasket -
27 Ho8489 1 Gasket -
28 A4830R 1 O-Ring -
29 1 Valve (not available separately — order Key 33} Up to 362468
30 F46625 1 Spring Upio 362468
31 1 Housing (not available separately — order Key 33) Up to 362468
3z 34H184 1 Spring Pin 1/8" x 1-1/8" Up to 362468
33 AFB3351 1 Valve Assembly, Pressure Regulating (includes Keys 28 — 32) Up to 362468
34 Re8471 1 Gasket .

NOTE: Engines may be equipped with Large or Small Oil Coolers,
For easy identification, check cooclant connections:

Smalt Cooler ~ Bottom Inlet, Top Outlet

Large Cooler — Top Inlet and Outlet

P445 12/93
3-9




updated 11-6-17
COOLING SYSTEM

A221/B-1543B

KEY | PART NUMBER | QTV. DESCRIPTION SERIAL NUMBER
1 12-00316 2 Capscrew, Hex Head 3/8-16 x 2"
2 15-00302 5 t.ock Washer, Helical 3/8 -
3 12-00312 1 Capscrew, Hex Head 3/8-16 x 1" -
4 R54632 1 Cover . -
5 R54638 1 Gasket o
6 AR48675 2 Thermostat 180°F -
7 R54637 1 Housing -
8 R56461 2 O-Ring -
9 R55967 1 Tube -

10 12-00354 2 Capscrew, Hex Head 3/8-16 x 3-3/4" -

11 R54641 1 Gasket -

P445 12/93
3-10




COOLING SYSTEM

Al243/C-1454

SERIAL NUMBER |

KEY . PART NUMBER | QTY. DESCRIPTION
1 39-11801 1 Radiator Guard .
2 00-41077 1 Continuous Grommet -
3 21-12007 1 Radiator Filt Cap, 7 ibs. -
4 ARG1880 1 Radiator -
5 R54534 1 Upper Radiator Hose .
6 | Rs3850 1 Lower Radiator Hose -
7 1 18-00032 2 Hose Clamp #32 -
8 19-00038 1 Hose Clamp #36 -
9 19-00040 1 Hose Clamp #40 -
10 R72856 1 Radiator Shroud -
11 131819 1 Radiator Fan, Blower -
12 39-11815 1 Fan Guard -
13 12-00314 4 Capscrew, Hex Head 3/8-16 x 1-1/2" -
14 12-00316 2 Capscrew, Hex Head 3/8-16x 2" -
15 12-001490 12 Seif-Tapping Screw 1/4-20 x 1/2" -
16 12-00141 8 Self-Tapping Screw 1/4-20 x 3/4" -
17 12-00312 4 Capscrew, Hex Head 3/8-16 x 1" -
20 15-00303 4 Lock Washer 3/8" -
22 21-10002 1 Drain Cock 1/4 NPT -
23 14-00311 8 Nut 3/8-18 -
24 15-00301 2 Flat Washer 3/8" -

P445 12/33
3-1




page added 11-7-17

COOLING SYSTEM

Radiator Kit Assembly

C-3100




page added 11-7-17

COOLING SYSTEM

Key

©O© 0O ~NO UL WN P

NNNNNNNRPRRRPRRRRERRERR
NN WNRPRPOOOMNOUMWRNLERO

Part Number

39-11002
39-11005
39-11006
39-11004
Re57695
At24834
R81911
12-00300
15-00302
12-00313
12-00362
12-00311
12-00314
15-00302
15-00301
14-00312
12-01312
15-01330
14-00912
21-21004
R81912
R61433
19-00036
19-00040
00-70082
14-00301

Qty

AADMDRRERPRPRERLRN

= = =
NO oMM

O R P WEFEEFEPDNNMNNDN

Radiator Kit Assembly

Description

Side Panel,Modular Radiator Guard

Top Panel,Modular Radiator Guard

Radiator Support,Modular Radiator Guard
Grille,Modular Radiator Guard

Radiator Ay  W/Shroud & Fan Guard

Fan 23" (Blower)

Spae r,Fan Mtg.

Caps ew, Hex Head 3/8-16 X 3-1/2” Grade 5
Lok Wahk er,Helia | 3/8”

Caps ew, Hex Head 3/8-16 X 1-1/4” Grade 5
Caps ew, Hex Head 3/8-16 X 1/2

Caps ew, Hex Head 3/8-16 X 3/4” Grade 5
Caps ew, Hex Head 3/8-16 X 1-1/2” Grade 5
Lok Wah er,Helia | 3/8”

Flat Wak er 3/8” Us Zinc Plated Ans Tp e A
Hex Nut,Ny ok 3/8-16

Caps ew, Hex Head 5/8-11 X 1”

Flat Wak er 5/8” Sae Zinc Plated Ans Tp e A
Hex Nut,Ny ok 5/8-11

Spae r,Bp. 1/2 Sh d 40 X 13/16”

Hos ,Radiator Inlet

Hos ,Radiator Outlet

Hoe Clamp #36 S/S

Hoe Clamp #40 S/S

Label,"Northern Lights 2" X 22"

U-Nut 3/8-16

Serial Number

P445
3 11B




FUEL SYSTEM

" INJECTION PUNE

.

TO FUEL
FILTER
27
injection Pump )
| Throftle Stop
) ; A-521 & A-4TS0MA-535
TP41899
P&45 12/93 Revisad 05/03/54

4-0



FUEL SYSTEM

| INJECTION PUMP and FUEL LINES

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER

1 16H&58 1 Plug 1/4 x 5/8" -

2 R51837 7 Tube Nut -

3 R51936 7 Packing .

4 R66080 2 Tube -

5 AR85615 1 Fuel Return Line (NL445) -

| 27-51004 1 Fuel Return Line (M445) -

6 R1G1201 4 Capscrew -

7 129963 1 Clamp -

8 RE208989 ‘1 Fuel Line #1 Up to 349266
RE43289 1 Fuel Line #1 349267-383726
RESB38868 1 Fuel Line #1 From 383727

9 RE20990 1 Fuetl Line #2 Up to 349256
RE43290 1 Fuei Line #2 349267-383726
RE53868 1 Fuel Line #2 From 383727

10 RE2099 1 Fuel Line #3 Up to 349266
RE43251 1 Fuel Line #3 349267-383726
RES3870 1 Fuel Line #3 From 383727

11 RE20992 ] Fuel Line #4 Up to 349266
RE43292 1 Fuel Line #4 348267-383726
RE53871 1 Fuet Line #4 From 383727

12 RE19799 1 Clamp -

13 R26286 1 O-Ring -

14 21-71083 1 Male Elbow, 90° Stes! 1/BNPT x 1/4-37T (M445) -
21-52204 1 Male Connection, Brass 1/BNPT x 1/4-45T (NL445) -

15 RE19797 2 Clamg -

16 AT32333 1 Elbow, 90° Steel 5/16 O-Ring Port x 5/18-37T -

17 14-00213 3 Nut 5/16-18 -

18 T27860 3 Washer 11/32x 11/16 x 0.065" .

18 T23442 3 Stud “

20 R104907 1 Gear 48 teeth -

21 R91360 1 Mut -

22 R4886C0 1 Lock Washer -

23 26H10 i Shaft Key -

24 26-51410 1 Fuel Injection Pump 1500/1800RPM (M-NL445D & C-Series} Upto 352184
26-31412 1 Fuel Injection Pump 1500/18C0RPM (M-NL445D & C-Series}) - From 352185
26-51408 1 Fuel Injection Pump 1200APM (M-NL4450) Upta 352184
26-51411 1 Fuel Injection Pump 1200RPM (M-NL4450) From 352185
26-51404 r 1 Fuel Injection Pump 1500/18C0RPM (M-NL445T) Upto 352184
AE48156 o 1 Fuel Injection Pump 1500/1800RPM (M-NL445T) From 352185

25 R89944 1 0O-Ring -

26 18-00202 3 Lock Washer 5/16" -

27 23-31008 1 Throttie Stop 60Hz & Governor Equipped Gen Sets -
23-31018 1 Throttie Stop 50Hz Equipped Gen Sets -

28 12-Q03002 1 Machine Screw, Binding Head Slotted #10-32 x 1-3/4° -

29 14-00001 1 Hex Nut #10-32 .

P44as 12/93

4-1

Revisad (5/03/84




FUEL SYSTEM

@5

S—
TP26812

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 RE38087 1 tnjector (includes Kays 5-6) -
2 R79605 1 Seating Slesve -
3 R78604 1 Nut -
4 R73606 1 Tee Fitting -
5 Raz3t2 1 Sealing Washer -
6 R48000 1 Seal -
7 R101201 1 Retaining Capscrew — Special -

| KEY | PART NUMBER | QTY. _ DESCRIPTION SERIAL NUMBER
1 RE42211 1 Fuet Transfer Pump (former # RE27667) -
2 12-00213 2 Capscrew, Hex Head 5/16-18 x 1-1/4" .
3 T27860 2 Washer, Aluminum -
4 R87350 1 Gasket (former #R27285) -

Pa45 12/83
4.2



FUEL SYSTEM -

Clamp-on Type

KEY | PARYT NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 RE42102 1 Fuel Line — Fitter to Injection Pump -
2 AT32333 1 Elbow 80° Stee! 5/16 O-Ring Port x 5/16-37T -
3 12-00311 2 Capscrew, Hex Head 3/8-16 x 3/4" (used with Key 14) -
4 R48671 2 Drain Plug -
5 R34447 2 Packing -
6 24-52255 1 Filter Base -
7 21-51103 i Male Elbow, 45° Steel 1/8NPT x 5/18-37T -
8 RE36550 1 Fuel Line ~~Transter pumnp to filter -
g 24-52259 i Fuel Fiter—Metal case -

10 24-52256 1 Clamp -

11 19H2284 3 Capscrew, Hex Head 3/8-16 x 7/8" (2ea used with Key 14) -

12-00312 2 Capscrew, Hex Head 3/8-16 x 1 (used with #6 for direct mounting
to Cylinder Mead) -

12 21-519006 1 Plug, Socket Head, Steel 1/8 NPT -

13 14-00311 3 Hex Nut 3/8-16 (2ea used with Key 14) -

14 R53214 * Fuel Filter Bracket -

i5 A82131 2 Male Elbow 90° Brass 1/8NPT x 5/16-45T {can use 130738) -

16 15-00302 3 Lock Washer 3/8* -

17 R109872 1 Clamp -

i8 R56588 j Step Required -

19 | R26286 1 | O-Ring -

Pa45 12/93
4-3




FUEL SYSTEM

A3974E, A3987C, A3988E
A3989F/B-3507B

KEY | PARYT NUMBER | QTY. DESCRIPTION SERIAL NUMBER
i 10-51089 1 Fuel Manifold 1/4 NPT -
P 12-00112 2 Capscrew, Hex Head 1/4-20 x 1" -
3 15-00102 2 Lock Washer 1/4 -
4 21-71044 2 Male Elbow 90° Brass 1/4 NPT x 1/4-457T {Push-on Lines) -
21-71049 2 Male Elbow 90° Steel 1/4NPT x 1/4-37T (USCG Lines)

5 21-710853 1 Male Efbow 90° Steel 1/8 NPT x 1/4-377 -

5] 27-50004 1 Tube

7 21-10003 2 Plug 1/4 NPT {for shipping) -

8 18-51802 1 Hose 1/4" 1D x 15" Push-on (5td. Mounts) -
18-52005 i Hose 1/4" 1D x 20" Push-on {Hyd. Mounts) -
18-52115 i Hose Assembly 1/4" 1D x 15 U.S.C.G. (Std. Mounts) -
18-52217 i Hose Assembly 1/4" 1D x 21-1/2" U.8,C.G. {Hyd. Mounts) -

g 18-52568 i Hose 1/4" ID x 36" Push-on (Std. Mounts) -
18-51008 1 Hose 1/4" 1D x 38-1/2" Push-on (Hyd. Mounts) -
18-51009 1 Hose Assambly 1/4" 1D x 35" U.8.C.G. (Std. Mounts) -
18-50001 1 Hose Assembly 1/4" 1D x 42" U.8.C.G. (Hyd. Mounts) -

10 21-71045 3 Swive! Fitting 1/4 Hose Barb x 1/4-45T (Push-on only) -

11 21-51045 1 Fitting 1/4" Hose Barb x 1/4" Cormpression {Push-on only} -

12 21-51004 1 Compression Tube Union 1/4" (Push-on only) -

P445 12/93
4-4




updated 11-7-17
FUEL SYSTEM

 FUEL FILTER & MOUNTING -RING CLAMP STYLE:

TO
s FUEL
pPumMpP

&,
INJECTION Cb/s
PUMP O"’a ;
@/@,}-"{ \}\:\\ %

16

[ .
17 P S— #
O——
S
| @
Py 13
ﬁ _ 12
—~_ 14
‘\5 g
| .7 - z
KEY PART NUMBER QTY. DESCRIPTION SERIAL NUMBER |
e RE51649 1 Repair Kit (includes keys # 2,3,6,&89)
1 RE63181 1 Filter Head (replaces RE55762)
2 N/A separately 1 Retainer (included in Repair Kit RE51648)
3 N/A separately 1 Cap (included in Repair Kit RE51648)
4 N/A separately 1 Packing (included in Seal Kit RE50752)
5 N/A separately 1 O-Ring (included in Seal Kit RE50752)
6 N/A separately 1 Valve (included in Repair Kit RE51649)
7 N/A separately 1 Clamp Ring (included in Repair Kit RE51649) 1
8 R113562 1 O-Ring .
9 R113563 1 Vent Plug i
10 R26286 4 O-Ring |
11 R27094 2 Plug !
12 24-51005 1 Filter Element (inciudes keys #13, 14, 15)
13 R113565 1 Packing
14 15-51001 1 Seaiing Washer
15 21-51005 1 Drain Plug
1 AT32333 1 Male Elbow 90° Steel, 5/16 o-ring port x 5/16-37T
1 RE54757 1 Tube Asembly, Filter Outlet
18 RE36550 1 Tube Assembly, Filter Inlet
19 | 21-00048 1 Male Elbow 90° Brass, 1/8 NPT x 5/16 - 45T
20 | 12-00312 2 Cap Screw, Hex Head, 3/8-16 x 1° M4450D & NL.445T
12-00314 2 Cap Screw, Hex Head, 3/8-16 x 1-1/2" M445T & C-Series
21 15-00302 2 i Lock Washer 3/8
22 15-00301 2 Fiat Washer 3/8
23 00-51001 1 Warning Label
24 RES0752 1 Seal Kit (includes keys # 4,5,8 & 13)

P445 03/95
4-5




updated 11-7-17
ELECTRICAL SYSTEM

A6070, A6071, A6072
A6073/D-2132

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 22-41110 1 Wire Harness, Standard Ground -
22-41115 1 Wire Harness, Isolated Ground
2 22-70007 1 Dual Station Relay Board 12Volt (see parts detail) -
22-70018 1 Dual Station Relay Board 24Volt (see parts detail)
3 12-00001 4 Machine Screw, Binding Head #10-32 x 3/4" -
4 14-00032 4 Nylock Hex Nut #10-32
5 22-40915 1 Oil Pressure Switch 15 PSt 18 NPT -
6 22-41016 1 Qil Pressure Sender, Standard Ground 1/8 NPT
22-71018 1 Oil Pressure Sender, Dual Gauge Standard Ground 1/8 NPT
22-42803 1 Qil Pressure Sender, Isolated Ground 1/8 NPT -
22-74803 1 Oil Pressure Sender, Dual Gauge Isolated Ground 1/8 NPT -
7 22-41026 1 Ternperature Sender, Standard Ground 1/8 NPT -
22-71026 1 Temperature Sender, Dual Gauge Standard Greund 18 NPT -
22-42802 1 Temperature Sender, Isolated Ground 18 NPT 2
22-74802 1 Temperature Sender, Dual Gauge Isolated Ground 1/8 NPT -
8 22-40925 1 Temperature Switch 215° F 1/8 NPT(Marine) -
22-40923 1 Temperature Switch 225° F (Industrial) -
9 21-41101 1 Brass Bushing 1" NPT x 1/2 NPT 2
10 RE68470 1 Starter 12Volt Standard Ground (see mounting detail- former #RE19275) -
22-41078 1 Starter 12Volit Isolated Ground (see mounting detail — former #22-41406) -
RE52120 1 Starter 24Volt Standard Ground (see mounting detail -former #RE19737) *
22-41414 1 Starter 24Vok Standard or Isolated Ground (see mounting detait -
~former #22-41407, 22-41088 & 22-41411) -
11 00-41015 1 Bushing -
12 21-00023 1 Adapter 1/8 NPT x 1/8 NPT -
13 22-40402 i Ground Wire #8 AWG x 16" (not shown) -
14 RE31694 1 Alternator 12Volt/78AMP Std Ground {not shown-see mounting detail) -
10-134 1 Alternator 12Volt/72AMP iSO Ground (not shown-see mounting detaif) -
22-71051 1 Alternator 24Vol/42AMP Std Ground (not shown--see mounting detaif) -
22-71052 1 Alternator 24Vol/35AMP ISO Ground (not shown—see mounting detail)

* Alternate for 22-41411 in Standard Ground application.
** As Required

Pa45 12/93
5-1




ELECTRICAL SYSTEM

REY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
5o RE37091 1 Hardware Kit inctudes keys 1-6 & 10 -
1 ME3431 2 Lock Nut -
2 3 Washer (not available separately) -
3 ARS0874 1 Strap -
4 R47077 1 Lock Washer -
5 2 Nut (not available separately) -
5 2 Washer {not available separately) -
7 TH1919 1 Cover -
8 Ti1918 1 Gasket -
g RE37088 1 Solenoid Assy. 12Volt "High Force” (long body with molded

plastic covering) includes keys11-14. -
22-51000 1 Solencid Assy. 24Volt "High Force” (long body with molded
plastic covering) includes keys 11-14. -

10 12H2985 1 internal Star Washer #10 -

11 T11837 2 Insulator -

12 R48795 1 Sleeve -

13 T11935 1 Spring -

14 1 Shut-off Lever {not available separately) -

P445 12/93
5-2




updated 11-7-17
ELECTRICAL SYSTEM

KEY

PART NUMBER

QTy.

DESCRIPTION

SERIAL NUMBER

W N -

e~ O U N

«w

10
11
12
13
14
15
16
17
18
18
20
21

22
23

RE31694
R87764
T42171
34-41016
T10745
R11049
R57260
28H862
12-00310
14-00311
12-00049
14-00812
AR55283
14-04803
R108404
12-00316
15-00300
28H1518
12-00712
15-08702
15-00201
RE51551
AT24833
R122848
R69645

Pt e e SN 6 RS RPRT N S S e Sy . % N 1 T 1o TN | b Y0 VO S W S g

*

—

Alternator (includes Keys 4-5 & 23 — see parts detail)
Fan

Pulley 1800 RPM

Pulley 1200 RPM

Washer

Hex Nut

Mounting Bracket

Spacer

Capscrew, Hex Head 3/8-1 x 3"

Hex Nut 3/8-16

Capscrew, Hex Head M10 x 1.5 x 80mm
Nylock Nut M10 x 1.5

Wire Harness

Nylock Nut M6 x 1.0

Tensioner

Capscrew, Hex Head 3/8-16 x 2"

Flat Washer 3/8 (special)

Spacer

Capscrew, Hex Head M8 x 1.25 x 25mm
Lock Washer M8

Stud Washer

Belt Set 1800 RPM

Belt Set 1200 RPM

Guard

FFan Spacer (not shown)

**As Required

P445 12/93
5-3




ELECTRICAL SYSTEM

TP26835, T59439

5-4

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
wo RE31694 1 Alternator Assembly -
1 ARD3945 1 Nt -
2 R71400 1 Housing -
3 ARB5827 1 Voltage Reguiator-
4 ARB5941 1 Brush Holder -
5 H66302 1 Screw -
& H76186 1 Scraw -
7 R51530 2 Screw -
9 fE13801 1 Rotor -
10 21H1301 3 Screw -
11 R78755 1 Retainer -
12 JD8448 1 Ball Bearing -
13 R51534 1 Shim -
14 R71308% 1 Heousing -
15 R11048 1 MNut -
18 T10745 1 Washer -
17 T42171 1 Pulley -
18 R87764 1 Fan -
19 R&9645 1 Washer -
20 3712 2 Screw .
21 AR55835 i Capacitor -
22 14HB05 3 Nut -
C 23 12H290 3 | Washer#8 .
;24 RE13798 1 Diode -
|25 21H1319 1 Screw -
[ 26 AR55832 1 Rectifier .
27 R51535 4 Bolt -
28 AR77851 1 Rolier Bearing -
P445 12/93




updated 11-7-17
ELECTRICAL SYSTEM

Supplied With
Alternator

A6079, A6080, A6081/C-2968

KEY | PART NUMBER |QTY. DESCRIPTION SERIAL NUMBER
i 10-134 1 Alternator — 12Volt 72Amp, Isolated Ground #
22-71051 1 Alternator — 24Volt 42Amp, Standard Ground .
22.71052 1 Alternator - 24Volt 35Amp, Isolated Ground .
2 | 34-41019 1 Zt:j“ey. 2 Groove g
3 31-71101 1 apter .
4 12-00819 1 Capscrew, Hex Head M10 x 1.5 x 75mm }
5 R108404 1 Tensioning Arm (24 Volt ) i
23-41006 1 Tensioning Arm (12 Volt ) i
6 14-00812 1 Hex Nut, Nylock M10 x 1.5mm
7 12-00312 , Capscrew, Hex Head 3/8-16 x 1" (12Volt ) .
12-00212 Capscrew, Hex Head 5/16-18 x 1" (24Volt) "
8 15-00302 1 Lock Washer, Helical 3/8 (12Volt) =
15-00202 ' | Lock Washer, Helical 5/16 (24Volt) -
9 15-00012 1 Stud Washer 3/8 (12Volt) =
15-00201 1 | Stud Washer 5/16 (24Volt) -
10 21-41103 1 Spacer 25mm OD x 10mm ID x 8.5mm
11 5-141 1 D.C. Voltage Regulator* =
12 16-1 1 Wire Harness” "
13 | 23-41005 || Bracket :
14 12-00214 Capscrew, Hex Hgad 5/16-18 x 1-1/2"™ e
15 15-00202 g Lock Washer, Helical 5/16* g
i8 15-00033 3 Lock Washer, Helical #10° £
17 12-00015 1 Machine Screw, BH Phillips #10-32 x 3/8"* N
18- 1 Belt Set (not shown ~ see Belts and Guards selection chart)

*For 12Volt 72Amp Alternator only.

P445 12/93
5-5




updated 11-7-17
ELECTRICAL SYSTEM

Current starters which are direct

replacements will then be supplied.

22-41088 NLA, Order 22-41411,

12 Volt
KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 22-41078 1 Starter 12 Voit 1SO Ground =
22-41414 1 Starter 24 Yolt 1SO Ground
RE19275 1 Starter 12Volt Standard Ground *
22-41406 1 Starter 12Voit Isolated Ground *
RES52120 1 Starter 24Volt Standard Ground * &
22-41407 1 Starter (former #RE19737) =
22-41088 3 24Volt tsolated Ground * Starter 24Voit Isolated Ground* -
22-41411 1 Starter 24Volt Isolated Ground* -
2 15-00302 1 lLock Washer 3/8 =
3 14-00311 i Hex Nut 3/8-16 =
4 12-00312 1 Capscrew, Hex Head 3/8-16 x 1" .
5 13-00336 i Stud 3/8-16 x 3/8-24 x 2" =
6 15-00802 1 l.ock Washer M10 -
7 14-00811 1 Hex Nut M10x 1.5
8 15-04400 1 Lock Washer M5 .
9 12-04406 1 Capscrew, Hex Head M5 x 0.8 x 10 mm #
i0 14-00001 Hex Nut #10-32 =
11 15-00033 1 Lock Washer #10
1 * Solenoid or Switch Assemblies for above starters: -
RE23379 1 Switch Assembly for RE19275 .
22-41409 1 Solenoid for 22-41406 =
RE22244 1 Solenoid for RE19737 =
22-41408 1 Solenoid for 41088 & 41411 -
22-41408 1 Solenoid for 22-41407/22-41088/22-41411 =
22-41410 1 Solenoid for 22-41078
20.41421 1 Solenoid for 22-41414  Note: Stai_'ters 22-41408 & 22-41407 will
12 14-00321 1 Hax Nut 3/8-24 be discontinued when stock depleted.

P445 12/93
5-86




updated 11-7-17
ELECTRICAL SYSTEM

A-3122 & A-2931/C-2041B

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
22-70007 1 12V Relay l.ogic Board, complete (includes all keys) -
= 22-70018 i 24V Relay Logic Board, complete (includes all keys) -
1 22-41060 2 6AMP Diode (not shown) -
2 22-42047 4 12Volt Relay SPDT <
22-40085 4 24Volt Relay SPDT -
3 22-41032 4 Relay Base -
4 22-40193 1 12 Connection Terminal Board, 600 VAC -
5 22-40018 1 10AMP Circuit Breaker =
6 28-40001 1 Relay Board Mounting Plate -
8 12-00083 2 Machine Screw, Flat Head Countersunk #8-32 x 3/4" -
9 12-00082 4 Machine Screw, Flat Head Countersunk #8-32 x 3/8" -
10 14-00003 4 Nylock Hex Nut #8 x 32 -
11 12-00089 2 Machine Screw, Flat Head Countersunk #8-32 x 1" -
12 15-00001 4 Fiat Washer #8 -

P445 12/93
5-7




updated 11-7-17
ELECTRICAL SYSTEM

___S-38 CONTROL PANEL 12 & 24 VOLT _

Marine and Indusirial Generators Sets

24VDC Application Only

A4722, A4723/C-2470

KEY | PART NUMBER | GTY. DESCRIPTION SERIAL NUMBER
oo 22-91065 1 S-3B Control Panel 12 Volt (includes all Keys)
oo 22-91066 1 S-3B Control Panel 24 Volt (includes all Keys) -
1 39-40008 1 Enclosure c
2 37-40010 1 Oil Pressure Gauge
3 37-40011 1 Engine Temperature Gauge -
4 37-40012 1 D.C. Volt Meter, 12Volt -
37-40014 1 D.C. Volt Meter, 24Volt -
5 37-40013 1 Hour Meter
6 00-81018 1 Decal -
7 22-41077 1 Terminal Board
8 22-41051 2 Switch -
9 22-00052 1 Number Strip -
10 22-40004 2 Resistor Kit (24Volt panel only) -
11 22-44852 ne: Bulb, 12Volt (not shown) S
22-44853 bz Bulb, 24Vott (not shown)
12 22-40257 1 Witing Harness (not shown)
** As required

P44512/93
5-8




Alternators

12 Volt 72 Amp
12 Volt 78 Amp
24 Volt 35 Amp
24 Voit 42 Amp

Drive Bells

RE51551
AT24833

Belt Guard

00-71698
00-71695

Alternator

12 Volt 130 AMP

Drive Belt

AR54582

Belt Guard

00-71038
0071038

ELECTRICAL SYSTEM

‘Heat Exchanged & Keel Cooled

A — NL445 & C-Series

1500 — 1800 BPM
1200 RPM (12Volt 78Amp Akernator only)

M445 only

Standard or 4-Groove Pulley {(all RPM's)
With PTO {all RPM's)

M — NL445 & C-Series
1500 — 1800 RPM only
M445 only

Standard or 4-Groove Pulley (ail RPM's)
With PTO {all RPM's)

P445 12/93
5-9




updated 11-7-17
GASKET SETS

KEY | PART NUMBER |QTY. DESCRIPTION SERIAL NUMBER
oo 29-11401 1 Gasket Kit for Engine Overhaul (includes all Keys) -
1 RE37715 1 Gasket Kit (John Deere components) -
2 11-11013 1 Gasket, Thermostat Cover =
3 11-17043 1 Gasket, Heat Exchanger to Expansion Tank -
4 11-11023 1 Gasket, Exhaust Manifold to Expansion Tank -
5 11-30013 1 Gasket, Exhaust Flange .
6 11-10015 2 Gasket, Thermostat Seal -
7 11-31012 1 Gasket, Oil Supply to Turbocharger S
8 11-31031 1 Gasket, Oil Return from Turbcharger =
9 11-31401 1 Gasket, Turbocharger Mounting -

10 16-01000 1 O-Ring -

11 20-11028 2 Gasket, Heat Exchanger End Cover g

12 16-11001 1 0O-Ring -

13 25-11032 1 Gasket, Raw Water Pump Cover 5

14 16-31000 1 O-Ring e

15 11-31011 4 Gasket, Exhaust Port -

16 11-21011 2 Gasket, intake Port

19 11-11022 1 Gasket, Filler Neck Mounting -

20 AR67942 1 Crankshaft Seal, Front -

21 RE44574 1 Crankshaft Seal, Rear -

Note: Also order, as required
4 AR65507 Cylinder Liner Seal Kit
4 RE3201t injector Packing Kit
4 R48000 Injector Tip Seal

P445 12/93
6-0




GABKET SETS

KEY | PART NUMBER | QTV. ‘ DESCRIPTION SERIAL NUMBER
o RE37715 i Gasket Kit for Engine Overhaul (includes all Keys) -
1 R90648 H Gasket Gasket, Cylinder Block Plate -
2 RoB48g9 1 Giasket, Cil Cooler -
3 R98488 1 Gasket, Gil Fiter Adapter -
4 Rg7351 1 Gasket, Flywhee! Housing -
5 T20328 1 Gasket, Gil Filler Cap -
5 R56463 1 O-Ring, Vent Tube -
7 T13213 1 Washer, Gil Drain Plug -
8 R73s21 1 Gasket, Rocker Arm Cover -
9 R92425 i Gaskst, Cylinder Head .

10 RaB487 1 Gasket, Lower Oil Cocler Cover -

11 R97348 1 Gaskat, Turbocharger Inlet -

12 R54638 1 Gasket, Thermostat Cover -

i3 Ra7627 8 O-Ring, Valve Stam -

14 RB0632 2 O-Ring, Ot Pump Tube .

15 Re1871 1 O-Ring, Oit Pump Intake -

18 Ra84885 2 Gasket, Ol Cooler -

17 R54841 i Gasket, Thermostat Housing -

18 Ra1275 1 Gasket, Alr Inlet -

19 R119269 1 Gaskst, Timing Gear Cover -

20 R97342 1 Gasket, Gil Pan -

21 Ra7773 1 Gasket, Timing Gear Cover, Opening Cover -

22 R20658 4 Gasket, Exhaust Manifold -

23 R97352 1 Gasket, Timing Gear Cover Opening Cover -

24 Rg7350 1 Gasket, Fuet Purmp -

25 13639 1 0O-Ring, Coolant Heater Plug -

28 R56461 2 O-Ring, Thermostat/Water Purnp Bypass Tube -

27 T20273 1 Gasket, Timing Gear Cover Plate .

28 T20243 1 Gasket, Water Pump Cover -

29 ResB79 i Gasket, Turbocharger Mounting -

30 R56814 1 O-Ring, Qil Cooler, Inner -

31 R56815 1 O-Ring, Qil Cooler, Cuter -

32 R105346 1 Gasket, Turbocharger Outlet -

33 T20304 1 Washer, Tachometer Drive Shaft -

N

MNote: Also order, as reguired
ARSB7242  Crankshaft Seal, Front
HE44574 Crankshaft Seal, Rear
ARS5507  Cylinder Liner Seal Kit
HE3201%  injector Packing Kit
RE4B000  injector Tip Seal

P445 12/83
6-1




SAE Adapt.

Hub Spacer

FRAME & MOUNTING

360 Frame Generators, Steel and Aluminum

Drive Disce

AS39F, AS002E,
AS5552/B-2220C

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER
1 39-81006 1 Base Frame, Stesl -
39-81026 1 Base Frame, Aluminum -
38-81010 1 Base Frame, Steel (C - Series) -
2 23-81001 1 Bracket, Right Front Engine Mount -
3 23-81002 1 Bracket, Left Front Engine Mount -
4 12-00813 4 Capscrew, Hex Head 5/8-11 x 1-1/2" -
5 15-00802 4 Lock Washer 5/8" -
5 33-81054 4 Mount, Centerbended .
7 12-00550 2 Capscrew, Hex Head 1/2-13 x 3" -
8 12-00551 2 Capscrew, Hex Head 1/2-13 x 3-1/4" -
g 14-00512 4 Nylock Nut 1/2-13" -
10 15-00016 4 Head Washer -
11 15-00501 4 Flat Washer 1/2" -
12 15-00302 ] Lock Washer 3/8" -
13 12-00311 8 Capscrew, Hex Head 3/8-16 x 3/4" .
14 12-20312 12 Capscrew, Socket Head 3/8-16 3 1" -
15 15-00026 4 Tail Washer -

P445 12/93
8-0




g

FRAME & MOUNTING

440 Frame Generators, Aluminum and Steel

Engine/Generator

A2350, A3522/B-4148

KEY | PART NUMBER | GTY. DESCRIPTION SERIAL NUMBER
1 39-81440 1 Base Frame, Aluminum -
39-81427 i Base Frame, Steet -
2 23-81001 i Bracket, Right Front Engine Mounting "
3 23-81002 i Bracket, Left Front Engine Mounting -
4 12-00813 4 Capscrew, Hex Head 5/8-11 x 1-1/2" -
5 15-00902 4 Lock Washer, Helical 5/8 -
6 33-81054 4 Mount, Centerbonded .
7 12-00034 2 Capscrew, Hex Head 5/8-11 x 3-1/2" -
8 15-005651 4 Capscrew, Hex Head 1/2-13 x 3-1/4" -
g 1400512 4 Hex Nut, Mylock 1/2-13 “
10 15-00016 4 Head Washer -
11 15-00504 4 Flat Washer SAE 1/2" -
12 15-00302 20 Lock Washer, Helical 3/8 -
13 12-00312 8 Capscrew, Hex Head 3/8-16 x 1" -
14 12-00314 12 Capscrew, Hex Head 3/8-16 x 1-1/2" -
15 15-00026 4 Tail Washer -
16 33-81002 2 Mount, Centerbonded -
17 14-00015 2 Head Washer -
18 15-00025 2 Tail Washer -
18 15-01330 2 Flat Washer 5/8 SAE -
20 14-00912 2 Hex Nut, Nylock 5/8-11 -
21 21-00530 1 Piug, Hex Head, Brass 1/2NPT -

P445 12/93
8-1




FRAME & MOUNTING

UCI224G Generator

Divive Disc

A6520/B-4203

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER

1 39-81013 1 Base Frame

2 23-81001 1 Bracket, Right Front Engine Mounting

3 23-81002 1 Bracket, Left Front Engine Mounting -

4 12-00913 4 Capscrew, Hex Head 5/8-11 x 1-1/2" -

5 15-00902 4 Lock Washer, Helical 5/8 -

5 33-81054 2 Mount, Centerbondad

7 12-00550 z Capscrew, Hex Head 1/2-13 x 3° “

8 15-00504 2 Flat Washer, SAE 1/2" “

2] 15-00016 2 Head Washer -
10 15-00026 2 Tail Washer -
11 14-00512 2 Hex Nut, Nylock 1/2-13 -
i2 33-81054 4 Mount, Centerbonded -
13 12-00551 4 Capscrew, Hex Head 1/2-13 x 3-1/4" -
14 15-00504 4 Flai Washer, SAE /2" -
15 15-00016 4 Head Washer -
16 15-00026 4 Tait Washer -
17 14-00512 4 Hex Nut, Nylock 1/2-13 -
18 15-00302 20 { ock Washer, Helical 3/8 -
19 12-00311 8 Capscrew, Hex Head 3/8-16 x 3/4" -
20 12-00313 12 Capscrew, Hex Head 3/8-16 x 1-1/4" -

P445 12/93
g-2




FRAME & MOUNTING

360 Frame Generators, Alwminum and Steel

Engine/Generator
Coupling Detall

Foot -8

W
zﬁ«/ 10

A3299A, A3387A/C-2026

KEY | PARY NUMBER | QTY. DESCRIPTION SERIAL NUMBER
i 39-81426 1 Base Frame, Aluminum -
39-81425 1 Base Frame, Stesl -
2 39-81013 2 Hydrolastic Mounts, Front -
3 33-81012 2 Hydrolastic Mount, Rear -
4 23-81002 1 Bracket, Left Front Engine Mount -
5 23-81001% 1 Bracket, Right Front Engine Mount -
6 12-00813 B Capscrew, Hex Head &/8-11 x 1-1/2" -
7 14-00511 8 Hex Nut 1/2-13 -
8 15-00502 8 Lock Washer 1/2 -
9 15-00801 8 Flat Washer 5/8 -
10 | 21-00530 2 | Plug1/2NPT .
11 15-00802 4 Lock Washer 5/8 -
12 15-00302 8 Lock Washer 3/8 -
13 12-00311 8 Capscrew, Hex Head 3/8-16 x 3/4" -
14 12-20312 12 Capscrew, Socket Head 3/8-16 x 1" -

P445 12/33
§-3




FRAME & MOUNTING

_ BASE FRAME ASSEMBLY with HYDROLASTIC MOUNTS

440 Frame Generators, Aluminum and Steel

Engine/Generator
Coupling Detait

A3383B, A3390/C-2234A

PART NUMBER

KEY Q7y. DESCRIPTION SERIAL NUMBER

1 39-81431 1 Base Frame, Aluminum -

39-81430 1 Base Frame, Steel -

2 39-81014 2 Hydrolastic Mounts, Front -

3 33-81015 2 Hydrolastic Mount, Rear -

4 23-81002 1 Bracket, Left Front Engine Mount

5 23-81001 1 Bracket, Right Front Engine Mount

6 12-00913 8 Capscrew, Hex Head 5/8-11 x 1-1/2"

7 14-00511 8 Hex Nut 1/2-13

8 15-00502 8 Lock Washer 1/2 =

9 15-00901 8 Flat Washer 5/8 =
10 21-00530 2. Plug 1/2 NPT -
11 15-00902 4 Lock Washer 5/8 =
12 15-00302 20 Lock Washer 3/8 -
13 12-00312 8 Capscrew, Hex Head 3/8-16 x 1" -
14 12-00314 12 Capscrew, Hex Head 3/8-16 x 1-1/2" =

P445 12/93
8-4




added 11-7-17



page added 11-7-17

FRAME & MOUNTING

Base Frame NL439T-445T L360-362

NL439T,445T/1.362 | A-6752

Generator Foot

D-2495A




page added 11-7-17

FRAME & MOUNTING

Key

~NOoO b~ WN PR,

(o]

10
11
12
13
14
15
16

17
18
19
20
21
22

23
24
25
26
27
28

Part Number

39-81002
39-81014
39-81004
23-81035
23-81036
23-81037
12-80513

14-00502
12-00913
15-00902
12-01318
15-01330
14-00912
12-00034
15-01330
33-81002

15-00025
14-00912
12-00034
15-01330
15-00015
33-81008

15-00025
14-00912
12-20312
12-00311
15-00302
12-80514

Qty

2 R RPRPRPERN

NNNMNDNBENDNDDN

NNNDNDNDDN

NN

H 00

Base Frame NL439T-445T L360-362

Description

Side Rail,Modular Bas Frame

Engine Support,Modular Bas Frame

Generator Support,Modular Bae Frame M360 / Ut 224
Brak t,Front Engine Mtg R.h.

Brak t,Front Engine Mtg L.h.

Brak t,Engine Support,Modular Bas Frame

Caps ew, Hex Head Serrated Flange 1/2-13 X 1-1/4”
Grade 5 Zinc Plated * (“Whiz Lok )

Lok Nut,Plain Flanged 1/2-13 Grade F Plated

Caps ew, Hex Head 5/8-11 X 1-1/2”

Lok Wahk er,Helia | 5/8”

Caps ew, Hex Head 5/8-11 X 2-1/2

Flat Wak er 5/8” Sae Zinc Plated Ans Tp e A (Narrow)
Hex Nut,Nylok 5/8-11

Caps ew, Hex Head 5/8-11 X 3-1/2”

Flat Wak er 5/8” Sae Zinc Plated Ans Tp e A (Narrow)
Mount,Centerbonded 500 Lb 42-48 Durometer (

No Color Code Mark ng)

Tail Wah er 2.50” X 0.64” X 0.125”

Hex Nut,Nylok 5/8-11

Caps ew, Hex Head 5/8-11 X 3-1/2"

Flat Wak er 5/8” Sae Zinc Plated Ans Tp e A (Narrow)
Head Wahk er 2.75” X 0.64” X 0.125"
Mount,Centerbonded 650 Lbs 47-53 Durometer
(White Or Orange Color Code Mark ng)

Tail Wak er 2.50” X 0.64” X 0.125”

Hex Nut,Nylok 5/8-11

Caps ew,Sk Hd 3/8-16 X 1" Zinc Plated At m A574
Caps ew, Hex Head 3/8-16 X 3/4” Grade 5

Lok Wak er,Helia | 3/8”

Caps ew, Hex Head Serrated Flange 1/2-13 X 1-1/2"
Grade 5 Zinc Plated * (“Whiz Lok )

Serial Number

P445
8 7




page added 11-7-17

FRAME & MOUNTING

Base Frame NL445T/L440

S

[4

V130 ONI1dNo9

"N39/3INION3

D-2500A




page added 11-7-17

FRAME & MOUNTING

Key

~NOoO b~ WN PR,

(o]

10
11
12
13
14
15
16

17
18
19
20
21
22

23
24
25
26
27
28

Part Number

39-81002
39-81014
39-81003
23-81035
23-81036
23-81037
12-80513

14-00502
12-00913
15-00902
12-01318
15-01330
14-00912
12-00034
15-01330
33-81002

15-00025
14-00912
12-00034
15-01330
15-00015
33-81002

15-00025
14-00912
12-20314
12-00312
15-00302
12-80514

Qty

2 R RPRPRPERN

NNNMNDNBENDNDDN

A DDNODN

[EnY
o e

H 00

Base Frame NL445T/L440

Description

Side Rail,Modular Bas Frame

440-430 Generator Support,Modular Bas Frame
Generator Support,Modular Bae Frame M360 / Ut 224
Brak t,Front Engine Mtg R.h.

Brak t,Front Engine Mtg L.h.

Brak t,Engine Support,Modular Bas Frame

Caps ew, Hex Head Serrated Flange 1/2-13 X 1-1/4”
Grade 5 Zinc Plated * (“Whiz Lok )

Lok Nut,Plain Flanged 1/2-13 Grade F Plated

Caps ew, Hex Head 5/8-11 X 1-1/2”

Lok Wahk er,Helia | 5/8”

Caps ew, Hex Head 5/8-11 X 2-1/2

Flat Wak er 5/8” Sae Zinc Plated Ans Tp e A (Narrow)
Hex Nut,Nylok 5/8-11

Caps ew, Hex Head 5/8-11 X 3-1/2”

Flat Wak er 5/8” Sae Zinc Plated Ans Tp e A (Narrow)
Mount,Centerbonded 500 Lb 42-48 Durometer

(No Color Code Mark ng)

Tail Wah er 2.50” X 0.64” X 0.125”

Hex Nut,Nylok 5/8-11

Caps ew, Hex Head 5/8-11 X 3-1/2"

Flat Wak er 5/8” Sae Zinc Plated Ans Tp e A (Narrow)
Head Wahk er 2.75” X 0.64” X 0.125"
Mount,Centerbonded 500 Lb 42-48 Durometer

(No Color Code Mark ng)

Tail Wah er 2.50” X 0.64” X 0.125”

Hex Nut,Nylok 5/8-11

Caps ew, Hex Head 3/8-16 X 1-1/2" Grade 5

Caps ew, Hex Head 3/8-16 X 1" Grade 5

Lok Wak er,Helia | 3/8”

Caps ew, Hex Head Serrated Flange 1/2-13 X 1-1/2"
Grade 5 Zinc Plated * (“Whiz Lok )

Serial Number

P445
8 9




added 11-7-17



f# £ Wood Screw

ACCESEORIES & OPTIONAL EQUIPMENT

f svap

2 8 A28634/8-2873A
KEY | PARY NUMBER : QTY. _ DESCRIPTION SERIAL NUMBER

oo 22-30005 1 | Series 1 Control Panel 12 Volt {includes all Keys) -
ve 22-95435 1 | Series 1 Control Panel 24 Volt (includes all Keys)

1 0C-40013 1 Plate -
2 22-80007 i Rocker Switch (Shut Down/By Pass) -
3 22-80008 1 Hocker Switch (Start/Stop) .
4 22-40019 1 | Wire Harness 18" -
5 22-41077 1 | Terminal Strip -
] 22-00052 1 | Number Strip -
7 22-40012 1 Resistor (24 Vol Only — not shown) -

(e

PREHEAT & SHUT | GERERATOR GERERATOR @
DOW#H BYPASS STAAT HOURS
2 |
h———| —
= @ (i) e
S 6
HORTHERN LIGHTS
= ot _
G5 STOP &
A31710/B-29864
KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER

=0 22-30006 1 | Series 1B Control Panel 12 Voli (includes all Keys}) -

oe 22-85430 1 | Series 1B Control Panel 24 Volt (includes all Keys)

1 22-90003 1 Plate, Series 1 Control Panej -

2 22-90007 1 Rocker Switch {Shut Down/By Pass) -

3 22-80008 1 Rocker Switch {Start/Stop) -

4 22-40019 1 | Wire Harness 18" -

5 22-41077 1 | Terminal Strip -

8 22-90008 1 | Hour Meter -

7 22-40012 T | Resistor (24 Volt Only - not shown) -

P445 12/83
g-1




ACCESSORIES & OPTIONAL EQUIPMENT

A4735, Ad734/C-2465

KEY | PARY NUMBER | QTY. DESCRIPTION SERIAL NUMBER
oo 22-91070 1 S-3C Fiush Control Panel 12Volt (includes all Keys) -
oo 22-91071 1 5-3C Fiush Control Panel 24Volt (includes ali Keys) -
1 28-30010 1 Plate -
2 37-40010 1 Oif Pressure Gauge 0-80 PSH -
3 37-40011 1 Engine Temperature Gauge 250° -
4 37-40012 1 D.C. Voltmeter 12Volt -

37-40014 1 D.C. Volitmsier 24Volt
5 37-40013 1 Engine Hour Meter -
8 23-91019 1 Bracket -
7 12-80001 4 Screw, Philips Hound Head #6 x 1" Black -
8 22-41051 2 Switch, Teggle -
9 22-41077 1 Terminal Board -
10 | 22-00052 1 Number Strip -
11 12-00005 2 Machine Screw #8-32 x 3/4" -
12 15-00000 2 Lock Washer, Helical #8 -
13 14-00G00 2 Hex Nut, Steel #8-32 -
14 22-40004 2 Resistor Kit (24Voit Panel only) -
15 22-44852 - Bulb 12Volt (not shown) -

22-44853 b Bulb 24Volt {(not shown) -

**As Required

P445 12/93
9-2




revised 11-7-17
ACCESSORIES & OPTIONAL EQUIPMENT

SAE 5/C-108

5 A40066, A4067, A4068, A4069,
A4054, A4055, A3856, A3857B,
A4438/C-2235, C-2309, C-2394

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER

1 10-60004 1 Housing, B-Pad -

10-60003 1 Housing, C-Pad -
2 34-60020 1 Electric Clutch, H-36 B-Spline 12 Volt i E

34-60018 1 Electric Clutch, H-36 C-Spline 12 Volt -

34-60028 1 Electric Clutch, H-36 B-Spline 24 Volt -

34-60027 1 Electric Clutch, H-36 C-Spline 24 Volt -
3 34-61455 1 Drive Assembly (includes Keys 9 & 10) -
4 00-61003 1 Grommet -
5 12-00313 8 Capscrew, Hex Head 3/8-16 x 1-1/4" -
6 15-00321 12 Fiat Washer 3/8 SAE n
7 12-00035 8 Capscrew, Socket Head 3/8-16 x 3/4" -
8 12-60001 4 Capscrew Hex Head 7/16-20 x 1-3/4" -
9 00-61001 b Drive Block -
10 34-60053 1 Drive Ring -

34-60054 1 Drive Spider =

34-60056 1 Drive Hub v
11 34-61411 1 PTO Carrier SAE #8 -
12 12-00312 6 Capscrew, Hex Head 3/8-16 x 1" T
13 | 15-00301 6 Fiat Washer 3/8 -
14 | 23-71001 1 Bracket SAE #5 -
15 12-00314 4 Capscrew, Hex Head 3/8-16 x 1-1/2" #
16 | 32-8100% 2 Dowel Pin .625 x 1.5" -
17 12-00913 4 Capscrew, Hex Head 5/8-11 x 1-1/2" -
18 15-00902 4 Lock Washer, Helical 5/8 -

** As required

P445 12/93
9-3




ACCESSORIES & OPTIONAL EQUIPMENT

Existing Cranlcshaft Pulisy

. A4447/B-3732

KEY | PART NUMBER | QTY. DESCRIPTION SERIAL NUMBER |
1 34-61041 1 | Crankshaft Puliey 3 A-B x 8" -
34-61038 1 | Crankshaft Puliey 4A x 8"
2 15-00321 4 | Flatwasher 3/8 SAE -
3 12-00316 4 | Capscrew, Hex Head 3/8-16 x 2" -

P445 12/93
9-4



page added 11-7-17

ACCESSORIES & OPTIONAL EQUIPMENT

Key

© 0o ~NOO O WNE

R
N PO

Part Number

22-10003
12-00111
15-00111
15-00121
14-00112
21-70000
21-51045
21-52207
21-52208
21-71045
19-53200
41-01011

Qty

PNRPREPRPRLPANOO AR

Water Level Switch/ Gauge Assembly

Description

Water Level Switch / Gauge, ISO Ground
Capscrew, Hex Head 1/4-20 x 3/4”

Flat Washer 1/4”

Flat Washer 1/4 SAE

Hex Nut, Nylock 1/4-20

Blind Hole Connector 1/4 Tube, Compression
Comp. Tube Ftg. 1/4 HB x 1/4 Comp.
Street Tee, Brass 1/4 NPT

Male Connector, Brass 1/4 NPT x 18/4-45T
Female Swivel, Brasss 1/4 HB x 1/4-45T
Adelle Clamp 1/2” ID x 1/4 Stud

Hose 1/4” ID Push-On

Serial Number

P445
9-5




4420 14th Ave. NW., Seattle WA 98107
NORTHERN LIGHTS Tel: (206) 789-3880 ¢ 1-800-762-0165 « www.northern-lights.com
' Northern Lights and Lugger are registered trademarks of Northern Lights, Inc.

© 2017 All rights reserved. Litho USA.




	Blank Page
	Blank Page



